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1, ~g.JJ;f:Jl.~ffi.{tf:~;ft]_&~~tR/SEWING MACHINE COMPILATION FRAME&MISCELLANEOUS COVER COMPO 

if% 0nH'tS iS ,f{j; Description ~:i: 
Ref. No. Part No. Amt. 

1 129S30001 ntPHL BED LEG L 1 
2 129S30002 ntPHS BED LEGS 1 
3 S04028 ~!!HM5x8 SCREW M5X8 2 
4 400695 tJL:'}.;~J:'lbA HEAD BASE A 2 
5 400920 tJL :'}.; tJZ :t:R; B HEAD BASE PLATE B 1 
6 S05016 ~!!HM6x25 HEXAGONAL-HOLE BOLT 4 
7 42128023 ~~M6 WASHER M6 4 
8 42102053 tJL:'.l.; tn1 !i'~m HEAD FIXED SHAFT 2 
9 S09009 ~!!HM5X10 SCREWM5x10 2 
10 301982 tJL:'}.;i#f{&(78) HEAD COVER (78) 1 
11 421S10010 ~!!HM5X8 SCREWM5x8 4 
12 P03005 Ji'1:\L't'~ SPRING PIN 1 
13 P03005 Ji'1:\L't'~ SPRING PIN 1 
14 301981 tJL:'}.;i#f{&(68) HEAD COVER(68) 1 
15 42112198 111rm ~ u tn1 Ji' 1& OIL COVER A FRONT 1 
16 42112247 1m :m ;;; tn1 !i' 1& OIL COVER A BACK 1 
17 421S11008 ~!!tTM4X10 SCREW M4X10 2 
18 42122030 1%tB.Ji:~ FACE COVER CAP 4 
19 42112199 1mt:~: OIL COVER 1 
20 421S11008 ~!!tTM4X10 SCREW M4X10 6 
21 42123001 1m~ OIL WICK 1 
22 N01001 ~!!£l:M4 NUTM4 2 
23 42112200 1m-illcY:-'#! OIL MANAGEMENT BRACKET 1 
24 421S10001 ~!!tTM4X8 SCREWM4X8 2 
25 40311010 1m-illct:ii!:'.l.; OIL MANAGEMENT 1 
26 421S11012 ~!!HM3X10 SCREW M3X10 4 
27 42137002 ~J11=tLw CABLE BAND 15 
28 42137002 ~J11=tLw CABLE BAND 15 
29 61910020 ~* CABLE CLAMP 3 
30 61910021 ~* CABLE CLAMP 3 
31 61910022 ~* CABLE CLAMP 4 
32 12912002 ji)Juf& REAR COVER 1 
33 S04029 ~!!HM5X12 SCREW M5X12 7 
34 S05028 ~!!HM6x14 SCREW M6X14 1 
35 42128023 ~~M6 WASHER M6 1 
36 42113013 -B'~cp:X:-'#:f THREAD GUIDE 1 
37 421S17010 ~!!tTM4X7 SCREWM4X7 1 
38 4211301100 -B'~TY:-'#:fm14 THREAD GUIDE F ASM 1 
39 42113014 -B'~TY:-'#! THREAD GUIDE 1 
40 42123002 .c[;{g FELT 1 
41 421S10041 ~!!HM5X6 SCREWM5X6 1 
42 42122038 1%t&:~ CAP 1 
43 12922001 1%t&:~12.5 RUBBER CAP 12.5 1 
44 12922001 1%t&:~12.5 RUBBER CAP 12.5 2 
45 421 S11 008 ~!!tTM4X10 SCREW M4X10 2 
46 12922001 1%t&:~12.5 RUBBER CAP 12.5 1 
47 4211500100 ttf&1o m14 NEEDLE PLATE 10ASM. 1 
48 4211901200 c:p JJ!i'JJm14 CONTER KNIFE RIGHT 1 
49 421S10034 ~J!i'J1/8-44X2.5 SCREW 1/8-44X2.5 2 
50 42115001 't'tf&10 NEEDLE PLATE 10 1 
51 42115002 't'tf&8 NEEDLE PLATE 8 1 
52 42115003 't'tf&12 NEEDLE PLATE 12 1 
53 42115004 't't1&14 NEEDLE PLATE 14 1 
54 42115005 't'tf&16 NEEDLE PLATE 16 1 
55 42115006 't'tf&18 NEEDLE PLATE 18 1 
56 42115007 't'tf&20 NEEDLE PLATE 20 1 
57 42112201 ¥mm:_ffif_t&s BED OIL COVER B 1 
58 42112202 ¥mm:_ffif_t&c BED OIL COVER C 1 
59 421S11008 ~!!tTM4X10 SCREW M4X10 2 
60 421S11008 ~!!tTM4X10 SCREW M4X10 2 
61 42101113 tJL:'].;J~{&A HEAD BASE PLATE A 1 
62 S05007 ~!!HM8X20 SCREWM8X20 2 
63 W01010 ~~M8 WASHER M8 2 
64 S05028 ~!!HM6x14 SCREW M6X14 3 
65 42128023 ~~M6 WASHER M6 5 
66 42112203 tnl Ji' +1Z FIXING PLATE 2 
67 421S13018 ~!!HM8x20 SCREWM8X20 6 
68 S05083 ~!!HM5X30 SCREWM5X30 4 
69 N01004 ~!!£l:M5 NUT M5 4 
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70 42112204 tJL~r1U[I'llk't& HEAD FRONT BASE 1 
71 42108018 ~-{;-: '"' ~,· FRONT BASE SPACER 2 
72 S01059 ifi~'HM5x13.5 SCREW M5X13.5 2 
73 421S13077 ifi~'HM5x30 SCREWM5X30 2 
74 42112205 tJL~[I'llk't& HEAD ROCK PLATE 1 
75 40311011 !f"Hl<~ OIL CAN 1 
76 42126019 k'1fLH~ FIXED PIN 1 
77 42112234 1JE !'M TIDJ 1? if~ THREAD TAKE UP LEVER COVER 1 
78 421S13035 ifi~'HM4X8 SCREWM4X8 2 
79 S10019 ifi~'HM6X6 SCREWM6X6 2 
80 S05033 ifi~'HM6X12 BOLT 2 
81 42137030 ~fr:f;J~i}{ WARMING LABEL 1 
82 42137031 ~fr:f;J~i}{ WARMING LABEL 1 
83 42137032 ~fr:f;J~i}{ WARMING LABEL 1 
84 W01002 !t':IIJM3 WASHER M3 4 
85 400921 yj#[l'llk't& SUPPORTING AND FIXING PLATE 1 
86 42126023 [1'11Jl::'4'~ PIN 1 
87 421 S17011 ifi~'H SCREW 2 
88 42137033 f'ilit,J;#il,J MIDEL NAME PLATE 1 
89 42102054 --F$il! ROCK SHAFT 1 
90 421S30026 --F$il!.Ji':~~ FEED BASE SPACER 2 
91 S05048 ifi~'HM4x10 SCREWM4X10 2 
92 12913010 ~mH&~ THREAD RETAINER 2 
93 421S10038 ifi~'HM4X6 SCREWM4X6 2 
94 S05007 ifi~'HM8X20 SCREWM8X20 2 
95 42128053 !t':IIJ WASHER 2 
96 42128054 ~~ WASHER 2 
97 P01020 't'~3x1 0 PIN 2 
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2, .±$1!i.f!JFJ&~ffi.{tf:/MAIN SHAFT& THREAD TAKE-UP LEVER COMPONENTS 

!FS i~ W]f4~ 13 fJJ( Description 
:;&; 

Ref. No. Part No. Am!. 
1 12902014 r$il!ST UPPER SHAFT ST 1 
2 12908001 %~~13:i)Jr2 BOBBIN WINDER DRIVING WHEEL 1 
3 12935002 [BJJJ;r2USHR 14 TIMING PULLEY ASSY UST 1 
4 S10018 ~!!HM6X6 SCREWM6X6 2 
5 12935003 JBJ~·m TIMING BELT 1 
6 301079 rr2 HAND WHEEL 1 
7 S10024 ~!!HM6X10 SCREWM6X10 2 
8 12904006 ~E~ffillltiJl THREAD TAKEUP CRANK 1 
9 S09017 ~!!HM6X10 SCREWM6X10 1 
10 129S30005 ~!!HM8X6 SCREWM8X6 1 
11 S10017 ~!!HM6X5 SCREWM6X5 2 
12 S10018 ~!!HM6X6 SCREWM6X6 2 
13 B10009 JJ_Hil!7t~6204ZZNR BALL BEARING 6204ZZNR 1 
14 12908002 ~il!Jl\'ft')ijb BALL BEARING BUSH 1 
15 B04021 RDJ(~il!ll\60/22ZZ BALL BEARING RADIAL 60/22ZZ 1 
16 S10018 ~!!HM6X6 SCREWM6X6 2 
17 12926201 ttff illltiJltf'J CRANKSHAFT NBAR 1 
18 11626003 1m~'* PUSHER 1 
19 12938002 ~E~ ff Y::J$tit'J.; THREAD TAKEUP LEVER SUPPORT JOINT 1 
20 12923019 1m~ OIL WICK 0.02 
21 12938202 ~E~ff TAKE UP LEVER E 1 
22 12923019 1m~ OIL WICK 0.04 
23 12926016 1m~'* RUBBER PLUG 1 
24 12938003 ~E~~'t'f'l THREAD TAKE-UP LEVER PIN 1 
25 12923031 1m{Q; OIL WICK 0.15 
26 S10024 IP.Mi'HM6X10 SCREWM6X10 2 
27 11626004 ~E~ffat:ii!H TAKE UP LEVER THRUST PIN 1 
28 12922015 1%t&:~ PLUG 1 
29 12923012 1m{Q; OIL WICK 2 
30 12903002 t!i)J~il!$il!'ft'R BUSH R 1 
31 12908003 jt~ SET SCREW COLLAR 2 
32 S10017 ~!!HM6X5 SCREWM6X5 4 
33 B10002 JJ_Hil!Jf~6004ZZN R BALL BEARING 6004ZZNR 1 
34 B04022 J-'UM~6004ZZ BALL BEARING 6004ZZ 1 
35 S10025 ~!!H M8X8 SCREWM8X8 2 
36 12928021 H~5.3 SPACER 5.3 2 
37 S10025 ~!!H M8X8 SCREWM8X8 2 
38 S04016 ~!!H M3.5X6 SCREW M3.5X6 2 
39 W01001 ~~ WASHER 2 
40 S05048 IP.Mi'HM4x10 SCREWM4X10 2 
41 12923021 1m~ OIL WICK 0.02 
42 1290201400 ttff1!iMil!m14 NEEDLE BAR ROCKING COMPONENTS 1 
43 1290100600 ttffflm14 NEEDLE BAR ROCKING BASE ASM 1 
44 12905016 ttffillltiJlaff NEEDLE BAR CRANK ROD 1 
45 12909001 #ltfl":fk:+]llf SLIDE BLOCK SLIDER 1 
46 12909008 #ltfl":fk: ROC~NGRODSQUAREBLOCK 1 
47 12912101 1m{Q; r:X:~u FELT SUPPORT U 1 
48 12923029 1m{Q; FELT 1 
49 12923028 1m{Q; FELT 2 
50 129S20005 ~!!HSM3.5 SCREWSM3.5 2 
51 12912073 ttff/E1:1L ROTATE STOPPER NBAR 2 
52 S04041 ~!!H M3.5X5 SCREW M3.5X5 1 
53 12909007 1·fl":t:R:mf4 SLIDE BLOCK ASSY 1 
54 12912070 #ltfl":fk:'i:f lfiJ {& SLIDE BLOCK GUIDE PLATE 1 
55 129S30021 ~!!HM3.5X8 SCREW M3.5X8 1 
56 12902015 ttffmf4L NEEDLE BAR ASSY L 1 
57 12902016 ttffmf+R NEEDLE BAR ASSY R 1 
58 12912074 1m{Q;TY:~D FELT SUPPORT D 1 
59 S04016 ~!!H M3.5X6 SCREW M3.5X6 2 
60 12923027 1m{Q; FELT 1 
61 12912071 ttff/E1:1L STOPPER NBAR 2 
62 11727004 ttff .Lti)J .::i~5!Jl. jlf SPRING NBAR STOPPER 2 
63 12912072 5!Jl.5l!f '* SPRING COVER 1 
64 S04016 ~!!H M3.5X6 SCREW M3.5X6 1 
65 12902017 ttm1MIT!'mf4 NEEDLE BAR CLAMP ASSY 1 
66 129S30030 IP.Mi'H M2.6X5 SCREW M2.6X5 1 
67 1901007 ii\i!S-'t'f'l:ffif PIN COVER 1 
68 11727003 ii\i ii''t'f'l5!Jl.5l!f SPRING RELEASE PIN 1 
69 11726006 't'f'l PIN 1 
70 12927019 ii\i iS- .::iH!ff5!Jl. 5l!f SPRING CLUTCH LEVER 2 
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71 11726004 4'~2X15.8 PIN 2X15.8 1 
72 129S3029 IP.MiH M2.6X3 SCREW M2.6X3 2 
73 12912067 5fP.~Y:-'#:f SPRING HOLDING 1 
74 11726005 4'~ 2X17.8 PIN 2X17.8 1 
75 12912068 li\i!S-.::i~l!tHR14 CLUTCH LEVER ASSY 2 
76 11726003 4'~ 1.5X5.8 PIN 1.5X5.8 2 
77 12912065 .Lti)J:fk:L CLUTCH STOPPER L 2 
78 11727002 :Jti)JtlJZ.ttz)}J~ SPRING 2 
79 422S10301 ~!!HM2.5x5 SCREW M2.5x5 2 
80 S10026 ~!!HM3X3 SCREWM3X3 2 
81 4213400200 tt:eJcu om14(:tll NEEDLE CLAMP D 10MM RIGHT 1 
82 42134002 tt:e!CU O(:tl) NEEDLE CLAMP D 10MM RIGHT 1 
83 421S10035 ~!!HM2.5x3.5 SCREW M2.5x3.5 1 
84 4213400100 tt:eJcu om14(;tc) NEEDLE CLAMP D 10MM LEFT 1 
85 42134001 tt:e!CUO(;tc) NEEDLE CLAMP D 10MM LEFT 1 
86 421S10035 ~!!HM2.5x3.5 SCREW M2.5x3.5 1 
87 40717002 t!LftMT190 16# NEEDLE MT190 16# 2 
88 S04031 ~!!HM6X16 SCREWM6X16 1 
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3, [!if~~]Jffi.{tf:/NEEDLE THREAD TRIMMER COMPONENTS 

!FS i~ W]f4~ 13 fJJ( Description 
:;&; 

Ref. No. Part No. Am!. 
1 42130001 ~-un ARI CYLINDER 1 
2 42136001 ~B'Jf<-'k ELBOW UNION 1 
3 42136001 ~B'Jf<-'k ELBOW UNION 1 
4 42101001 TID !'x 1)lJ JJY:~ UPPER KNIFE BASE 1 
5 42126001 TID !'x 1)lJ 7J iHl< tt UPPER KNIFE JOINT 1 
6 42102001 !lJXi~$!!! HINGE SHAFT 1 
7 421S14001 IP.Mi'HM5x6 SCREWM5X6 1 
8 42119001 TID!'xk'n NEEDLE THREAD COUNTER KNIFE 1 
9 421S10001 IP.Mi'HM4x8 SCREWM4X8 2 
10 400733 TID!'xi~]J 'if I~J-t& UPPER KNIFE GUIDE 1 
11 421S10001 IP.Mi'HM4x8 SCREWM4X8 2 
12 400735 'iHx-'kt& UPPER KNIFE CLAMP BASE 1 
13 421S10002 IP.Mi'HM4x16 SCREWM4X16 2 
14 42112002 1--CfHII'lik'-t& UPPER KNIFE PLATE 1 
15 421S10001 IP.Mi'HM4x8 SCREWM4X8 2 
16 42113001 llii'Ml CLAMP SPRING 1 
17 421S10003 IP.Mi'HM3x4 SCREW 1 
18 42113002 -'k !'{)-] 0. 2 SPACER 0.2 1 
19 42113003 -'k !'{)-] 0 .4 SPACER 0.4 1 
20 42113004 -'k !'{)-] 0. 6 SPACER 0.6 1 
21 42113005 -'k !'{)-] 0. 8 SPACER 0.8 1 
22 42112003 TID!'UL-t811'llk'-t& UPPER THREAD TRIMMER PLATE 1 
23 421S10001 IP.Mi'HM4x8 SCREWM4X8 4 
24 42112004 TID!'UL-t811'llk'~ UPPER THREAD TRIMMER BASE 1 
25 421S10001 IP.Mi'HM4x8 SCREWM4X8 2 
26 42119003 TID!'xi~]J1 0-12 UPPER KNIFE 10-12 1 
27 42112005 7t~rJ1ili CLOTH SPREADER 1 
28 421S10001 IP.Mi'HM4x8 SCREWM4X8 2 
29 42128014 -li':IIJ WASHER 2 
30 61911001 ~R URETHANE HOSE BLACK 2 
31 42112006 TID!'x-'k CLAMP PLATE 1 
32 42137001 ~-'6-f;J~~ ATTENTION SEAL 1 

)>)i Jf~18, 19, 20, 21.79;Q\;Jt.l'iff4o 
18, 19, 20, 21 SELECTIVE PARTS. 
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4, #;ff)tf!ij,f11.;ft}/NEEDLE BAR REVERSAL COMPONENTS 

!FS i~ W]f4~ z Ofh< Description 
:;&; 

Ref. No. Part No. Am!. 
1 42112007 )t {Z\ !}JX i~ }-] LEAF SPRING 1 
2 S04080 IP.Mi'HM4x4 SCREWM4X4 2 
3 42112008 )t{Z\!\JXi~Y:~ LEAF SPRING PLATE 1 
4 42101003 Y:WY:~ SHAFT GUIDE BASE 1 
5 S05067 IP.Mi'HM5x10 BOLT 2 
6 42128015 -li':IIJ WASHER 2 
7 42102002 !lJXi~$!!! CYLINDER SHAFT 1 
8 H05008 -Fjf8 E-RING 8 1 
9 42127001 lfMf!jf BALANCE SPRING 2 
10 42136003 1--CfHJt-* CYLINDER KNUCKLE 1 
11 42126002 1--CftiH~ CYLINDER PIN 1 
12 H05012 :t"lii!E4 RETAINING RING E4 2 
13 S05087 IP.Mi'HM5x12 SCREW M5X12 4 
14 42112009 1\fHY:~ REVERSAL BASE 1 
15 S05067 IP.Mi'HM5x10 BOLT 3 
16 42128001 i'F3if1ili SILENCER 1 
17 61911001 ~R URETHANE HOSE BLACK 0.4 
18 42136004 ~B'11<-* ELBOW UNION 3 
19 42130004 ~-un AIR CYLINDER 1 
20 42137002 M~:tLw CABLE BAND 3 
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5, ~HUilli~Uil{tf'/THREAD TENSION&WIPER COMPONENTS 

!FS i~ W]f4~ z Ofh< Description 
:;&; 

Ref. No. Part No. Am!. 
1 42112010 JX~.::i~ WIPER 1 
2 42112011 JX~Y:-'#! WIPER CYLINDER BASE 1 
3 421S13003 ~!!HM4x10 BOLT 2 
4 42130005 ~Jil CYINDER 1 
5 42136001 ''}{8't:ii! :'}.; ELBOW UNION 1 
6 421S3000100 ~!H:~L~!!n STOPPER BOLT 1 
7 61911001 ~rg; URETHANE HOSE BLACK 3 
8 61911001 ~rg; URETHANE HOSE BLACK 3 
9 1291300300 TIIT~i)li]l1mf43 UPPER THREAD TENSION ASSY 3 1 
10 S04028 ~!!HM5x8 SCREW M5X8 2 
11 12912043 i)li]~flm14 TENSION PLATE ASSY 1 
12 12927008 5fP.~L TENSION SPRING L 2 
13 12926010 i)li]~J;ri$ill TENSION STUD 1 
14 12927010 5fP.~L TENSION SPRING L 1 
15 1291300500 -B'rn:Jmf4 GUIDEASSY 2 
16 12928012 ~Jt SPACER 1 
17 12927011 5fP.~R TENSION SPRING R 1 
18 12903014 ~ill~ COLLAR 1 
19 12908006 !E1:\L~ STOPPER SUPPORT 1 
20 N01013 ~!!£l:M3 NUTM3 1 
21 129S15006 ~!!HM3.5 SCREWM3.5 1 
22 129S11 008 tnl /E~!!t'i' SPRING GUIDE SET SCREW 1 
23 12913006 i)li]l11JfEtll ADUJUSTING THUMB 1 
24 129S15006 ~!!HM3.5 SCREWM3.5 1 
25 12903015 ~ill~ COLLAR 1 
26 129S30018 i)li]~~!!£J: TENSION NUT 1 
27 12912044 5fP.~~!H:Ii:tJZ STOPPER 1 
28 129S17004 ~!!HM3.5X6 SCREW M3.5X6 1 
29 12912084 /E1:1L~!!HM3.5 NUT WHIRLSTOP M3.5 1 
30 12912045 ~!H:IL+JZ STOPPER 1 
31 129S30026 ~!!HM3.5X5 SCREW M3.5X5 1 
32 12913007 *~:iii, DISC TENSION 4 
33 12913008 *~ffi:m TENSION DISC PRESSER 2 
34 12911008 i)li]l15fP.~~~ WASHER 2 
35 129S30019 i)li]l1~!!£J: TENSION NUT 2 
36 12928013 !J\*~~Jt THREAD GUIDE DISC 4 
37 12927012 1j'*~5ip.~A PRETENSION SPRING A 2 
38 129S30012 *~~!!£J: TENSION NUT 2 
39 12913009 +~~+JZ TENSION RELEADE PLATE 1 
40 S09049 ~!!HM5X5 SCREWM5X5 1 
41 12927013 +~~5ip.~ TRELEADW SRPING 1 
42 129S30020 ~ili1:1L~!!HM3.5 SHOULDER SCREW M3.5 2 
43 12926011 t~~'t'~L TENSION RELEASE PIN L 1 
44 12926012 t~~'t'~R TENSION RELEASE PIN R 1 
45 12912046 ~-B'rn:JU THREAD GUIDE U 1 
46 129S17004 ~!!HM3.5X6 SCREW M3.5X6 2 
47 12912047 ~i)li]~ THREAD QUANTITY ADJUST 1 
48 129S30027 ~!!HM3X6 SCREWM3X6 1 
49 12911022 _± CAP 1 Jill 

50 42112012 +~~~JiiY:-'#:f THREAD TENSION CYLINDER BRACKET 1 
51 421S13003 ~!!HM4x10 BOLT 2 
52 42130006 ~Jil AIR CYLINDER 1 
53 12902011 +~~~ill BAR TENSION RELEASE 1 
54 42136001 ''}{8't:ii! :'}.; ELBOW UNION 1 
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6, )l£~~~ffi.{tf:/LOWER THREAD COMPONENTS 

!FS i~ W]f4~ z Ofu< Description 
:;&; 

Ref. No. Part No. Am!. 
1 42112013 ;, !kU& grj r& :st ~ LOWER KNIFE BASE L 1 
2 S05067 IP.Mi'HM5x10 BOLT 4 
3 42128015 -li':IIJ WASHER 4 
4 42119007 m::r& grj JJ LOWER KNIFE 2 
5 42101004 )JJE ~+ !lJX i~ .IR KNIFE LINKARM 2 
6 421S14003 IP.Mi'H SCREW 2 
7 42112014 mJJ:stW1tt= KNIFE PRESSER BASE 2 
8 413S13003 IP.Mi'HM4x6 SCREWM4X6 4 
9 42128014 -li':IIJ WASHER 4 
10 400748 !l!X t~iHl<.!R LOWER KNIFE LINK 2 
11 421S20001 $!!!{11J.Mi'H HINGE SCREW 2 
12 42136006 YJJ;')f--[ffiT}'l(~ CYLINDER JOINT 2 
13 42102004 iH'l<$!!! LINK PIN 2 
14 H03018 $!!! f'IHf! tl.J"llll4 SNAP RING 4 
15 42130007 1--[ffiT AIR CYLINDER 2 
16 42136007 ~B'J'l<~ HOSE ELBOW 4 
17 40736036 YJJ;'il--['fff'l(~ QUICK COUPLING 2 
18 61911001 ~R URETHANE HOSE BLACK 6 
19 42112016 ;tJ !kU& grj r& :st ~ LOWER KNIFE BASE R 1 
20 400922 't:96ill'li!£.1R FIXED BLOCK 2 
21 421S13028 IP.Mi'HM5x14 SCREWM5x14 4 
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7, "P7Jffi.{tf:/CENTER KNIFE COMPONENTS 

!FS i~ W]f4~ z Ofh< Description 
:;&; 

Ref. No. Part No. Am!. 
1 42133001 cfJ 7J EE\ i'JL MOTOR 1 
2 421S13017 ifi.Mi'HM5x10 SCREW M5X10 4 
3 42101005 EE\ i'JLM: !'t MOTOR BASE 1 
4 S05028 ifi.Mi'HM6x14 SCREWM6X14 2 
5 42126004 k'1fl4'~1 DOWEL PIN 1 1 
6 42126003 k'1fL4'~2 DOWEL PIN 2 1 
7 42110001 ~-L.·¥l: KNIFE MOTOR CAM 1 
8 421S14004 ifi.Mi'HM4x6.5 SCREW M4X6.5 2 
9 42124001 $!!!;¥: BEARING 1 
10 H03034 $!!! f'IHf! tl.J"llll16 RETAINING RING 16 1 
11 42130008 cfJ n~-un CENTER KNIFE AIR CYLINDER 1 
12 42102057 ~-un:r;J(f'l< ~ 1 CYLINDER BALL JOINT1 1 
13 42102058 1--CftiU;J(f'l( ~ 2 CYLINDER BALL JOINT2 1 
14 42127013 ~f1(jif!jf CONNECTING SPRING 1 
15 42136007 ~B'J'l<~ HOSE ELBOW 1 
16 40736048 11<~ ELBOW UNION 1 
17 61911001 ~R URETHANE HOSE BLACK 2 
18 S01005 ifi.Mi'HM4x10 SCREWM4X10 1 
19 42130105 fJ~it:R~ THROTTLE VALVE 1 
20 S10008 ifi.Mi'HM4x6 SCREWM4X6 1 
21 42137029 cfJ 7J EE\i'JL'!S"i:'r;f;Jd,}( WARM 1 
22 421S10005 ifi.Mi'HM3x0.5x6 SCREW M3X0.5X6 2 
23 400923 $J!!JtY:W:t& BEARING PLATE 1 
24 421S10010 ifi.Mi'HM5X8 SCREWM5x8 4 
25 B10015 ~** BEARING 1 
26 42108001 t"i~ THRUST COLLAR 1 
27 421S10037 ifi.Mi'HSM11/64x40X3.5 SCREW SM11/64x40X3.5 2 
28 42103020 {g;~ PIPE SHROUD 1 
29 42104003 tp )J~rl!!JJ3:z)}J:l:R: KNIFE BAR CLAMP 1 
30 42119008 cf"]J KNIFE RIGHT 1 
31 42109001 ifHR: SLIDE BLOCK 1 
32 421S10007 ifi.Mi'H11/64-40X8 SCREW 11 /64-40X8 1 
33 42128017 -li':IIJ4.8X8.4X0.8 WASHER 4.8X8.4X0.8 1 
34 42109002 ifl" lk)'l!; SLIDE BLOCK GUIDE 1 
35 421S10008 ifi.Mi'HM5x12 SCREW.M5X12. 2 
36 42102006 cf"]J$!!! KNIFE BAR 1 
37 S01003 ifi.Mi'HM4x12 SCREWM4X12 1 
38 42103004 cfJ 7J$J!!Ti~ KNIFE BAR BUSHING 1 
39 42104004 cfJ 7JY:l#2A KNIFE BASE A 1 
40 S05059 ifi.Mi'HM4x12 SCREWM4X12 1 
41 42101006 cfJ 7JY:l#2B KNIFE BASE B 1 
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8, r$1!iffi.{tf'/LOWER SHAFT COMPONETS 

!FS i~ W]f4~ z Ofu< Description 
:;&; 

Ref. No. Part No. Am!. 
1 12903011 J)fr ~ _1[ i't $!!! ~~ L ROTARY HOOK BASE BUSH L 1 
2 12923023 11Eln FELT 1 
3 12903012 J)fr ~ _1[ i't $!!! ~~ R ROTARY HOOK BASE BUSH R 1 
4 12923023 11Eln FELT 1 
5 4211000500 "Hil!YtWJJJ-1~.13.1'1= SENSOR SLIT ASM 1 
6 42102055 ·nil! LOWER SHAFT 1 
7 S10008 ifi.Mi'HM4x6 SCREWM4X6 2 
8 B10002 :£;)($il!;i\6004ZZNR BALL BEARING 6004ZZNR 1 
9 12903013 $JI!Jti~ BALL BEARING BUSH 1 
10 S10020 ifi.Mi'HM6x10 SCREWM6X10 1 
11 42101114 EE\tJL!'t MOTOR BASE 1 
12 421S13057 ifi.Mi'HM8X30 SCREWM8X30 2 
13 W01010 -li':IIJM8 WASHER M8 2 
14 B10009 JJUil!7t~6204ZZN R BALL BEARING 6204ZZNR 1 
15 12935004 I"J!.b¥l:D~.El1tf: TIMING PULLEY ASSY D 1 
16 S10020 ifi.Mi'HM6x10 SCREWM6X10 1 
17 4213007800 ~Hil!1ili COUPLING 1 
18 S09018 ifi.Mi'HM6X18 SCREWM6X18 4 
19 42133007 31:: ~it EE\ i~ tJ L AC SERVO MOTOR 1 
20 421S13059 ~!!HM5x20 BOLT M5x20 4 
21 W02011 jif!jf.J"f':IIJM8 SPRING WASHER M8 2 
22 42112248 1'7 ~** 11'11 k' !'t SENSOR FIXING SEAT 1 
23 40330010 Yt E!!1'7~1ili PHOTO SENSOR 1 
24 S05094 ifi.Mi'HM3X8 SCREWM3X8 1 
25 S09017 ifi.Mi'HM6x10 SCREWM6X10 1 
26 S10023 ifi.Mi'HM6x10 SCREWM6X10 1 
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9, :b:Jift~ffi.{tf:/HOOK DRIVING SHAFT LEFT COMPONENTS 

!FS i~ W]f4~ z Ofh< Description 
:;&; 

Ref. No. Part No. Am!. 
1 42101115 ft~~ LAGE HOOK SHAFT BASE L 1 
2 11629004 .tl.i~ Ill RETAINING RING 1 
3 11803001 J!fr~ . ..UH~ THE HOOK SHAFT SLEEVE 1 
4 11624004 i:t~4'1$!!!41: NEEDLE BRARING 1 
5 12928005 $J!!I~J"l"t':iii1.0MM THRUST RING T=1.0MM 1 
6 12905303 7:H&ti;J~:H OPENER LINK 1 
7 1291801600 )JJr~~£1.14 ROTARY HOOK ASSY 1 
8 12902009 7:H&t1;J~:tHil! SHAFT OLINK 1 
9 12903008 J)fr~$J!!~~D ROTARY HOOK SHAFT BUSH 1 
10 12925004 1h':l;j-¥l'; PINION GEAR 1 
11 42137002 M~:tLw CABLE BAND 10 
12 S08005 IP.Mi'HM6 SCREWM6 3 
13 42128023 !t':ill M6 WASHER M6 1 
14 S05084 IP.Mi'HM6X25 SCREWM6X25 1 
15 S09033 IP.Mi'HM6X6 SCREWM6X6 2 
16 42118002 A:~;G; ASSY BOBBIN 1 
17 42130079 Jx.YU-1 REFLECTION SHEET 1 
18 S12003 IP.Mi'HM6X7 SCREWM6X7 1 
19 12925003 A:txl¥l: SPIRAL GEAR 1 
20 12928010 !t':lll SPECER 1 
21 12912024 J)fr ~ _1[ i't .W L ROTARY HOOK BASE COVER L 1 
22 S04037 IP.Mi'HM3X6 SCREWM3X6 4 
23 N01004 IP.Mii;J:M5 NUTM5 1 
24 42118001 tt2·-;G ASSY BOBBIN CASE 1 
25 12926009 7:h&t1;J:tHH$il! OLEVER SHAFT 1 
26 12923018 tiE~& WICK 0.1 
27 129S13003 IP.Mi'HSM3.57X8 SCREW SM3.57X8 1 
28 11612014 7:H&ti;J OPENER 1 
29 12905304 7:H&t1;JtT OPENER LEVER 1 
30 129S11003 IP.Mi'HM6X25 SCREWM6X25 1 
31 42128023 !t':ill M6 WASHER M6 1 
32 12903009 i~RA PINCH SLEEVE A 1 
33 12903010 i~RB PINCH SLEEVE B 1 
34 421S13012 IP.Mi'HM4x10 SCREW 2 
35 12923016 1IIlln FELT 1 
36 12912027 1IIlln~ FELT SUPPORT 1 
37 42112231 /d¥'-~:t''U1 NIPPER SPRING L 1 
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10, ;ti"Jjff:j~H!Htf:IHOOK DRIVING SHAFT RIGHT COMPONENTS 

!FS i~"H4% Part z Ofh< Description 
:;&; 

Ref. No. No. Am!. 
1 42101116 :tl~~ LAGE HOOK SHAFT BASE R 1 
2 11629004 .tl.i~ Ill RETAINING RING 1 
3 11803001 J!fr~ . ..UH~ THE HOOK SHAFT SLEEVE 1 
4 11624004 i:t~4'1$!!!41: NEEDLE BRARING 1 
5 12928005 $J!!I~J"l"t':iii1.0MM THRUST RING T=1.0MM 1 
6 12905303 7:H&ti;J~:H OPENER LINK 1 
7 1291801600 )JJr~~£1.14 ROTARY HOOK ASSY 1 
8 12902009 7:H&t1;J~:tHil! SHAFT OLINK 1 
9 12903008 J)fr~$J!!~~D ROTARY HOOK SHAFT BUSH 1 
10 12925004 1h':l;j-¥l'; PINION GEAR 1 
11 42137002 M~:tLw CABLE BAND 10 
12 S08005 IP.Mi'HM6 SCREWM6 3 
13 42128023 !t':ill M6 WASHER M6 1 
14 S05084 IP.Mi'HM6X25 SCREWM6X25 1 
15 S09033 IP.Mi'HM6X6 SCREWM6X6 2 
16 42118002 A:~;G; ASSY BOBBIN 1 
17 42130079 Jx.YU-1 REFLECTION SHEET 1 
18 S12003 IP.Mi'HM6X7 SCREWM6X7 1 
19 12925003 A:txl¥l: SPIRAL GEAR 1 
20 12928010 !t':lll SPECER 1 
21 12912028 J)fr ~ _1[ i't .W R ROTARY HOOK BASE COVER R 1 
22 S04037 IP.Mi'HM3X6 SCREWM3X6 4 
23 N01004 IP.Mii;J:M5 NUTM5 1 
24 42118001 tt2·-;G ASSY BOBBIN CASE 1 
25 12926009 7:h&t1;J:tHH$il! OLEVER SHAFT 1 
26 12923018 tiE~& WICK 0.1 
27 129S13003 IP.Mi'HSM3.57X8 SCREW SM3.57X8 1 
28 11612014 7:H&ti;J OPENER 1 
29 12905304 7:H&t1;JtT OPENER LEVER 1 
30 129S11003 IP.Mi'HM6X25 SCREWM6X25 1 
31 42128023 !t':ill M6 WASHER M6 1 
32 12903009 i~RA PINCH SLEEVE A 1 
33 12903010 i~RB PINCH SLEEVE B 1 
34 421S13012 IP.Mi'HM4x10 SCREW 2 
35 12923016 1IIlln FELT 1 
36 12912027 1IIlln~ FELT SUPPORT 1 
37 42112232 :tJ 5!Jl. jlf .fl Jt NIPPER SPRING R 1 
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11, llMlH~~JMIHtf:tBOBBIN THREAD DETECTING COMPONENTS 

!FS i~ W]f4~ z Ofh< Description 
:;&; 

Ref. No. Part No. Am!. 
1 42112019 ;tc)'[~ FIBER BRACKET L 1 
2 421S13012 IP.Mi'HM4x10 SCREW 4 
3 42112020 )'[~B FIBER BRACKET B 2 
4 421S13013 ~!!HM2.5x5 SCREW M2.5X5 2 
5 42112021 1-tz ~ .::;~ tnl IE 1& FIBER BRACKET 2 
6 42130025 ~:ffiHiz~.::i~ FLAP SENSOR N ASM 2 
7 421 S1 0011 ~!!HM2x12 SCREWM2X12 4 
8 42136010 l=i/i'J't:ii! :'}.; CONNECTOR 2 
9 61911001 ~rg; URETHANE HOSE BLACK 6 

11 40736036 Yttl''1/8't:ii!:'.l QUICK COUPLING 1 
12 42112022 1-tz~.::i~id&f& FIBER BRACKET SPACER 2 
13 42128018 -li':IIJM2 WASHER M2 4 
14 42112237 ;b)'[~ FIBER BRACKET R 1 
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12, ~~~?JM!l{tf'/THREAD DETECTING COMPONENTS 

!FS i~ W]f4~ z Ofh< Description 
:;&; 

Ref. No. Part No. Am!. 
1 42112023 :tfriiJl~Y:-'#:f DETECTING BASE 1 
2 421S13012 ifi.Mi'HM4x10 SCREW 2 
3 42128003 ~~ DETECTING SPACER 4 
4 42112024 1-tz~.::i~Y:-'#! SENSOR BASE 2 
5 42112025 1-tz ~ .::;~ tnl IE Ji!6 SENSOR GARDE 2 
6 421S13014 ~!!HM3x6 SCREWM3X6 4 
7 42113006 ili'JU+JHJZ DETECTING BAR GUIDE 2 
8 421S10003 ~!!HM3x4 SCREW 4 
9 42113007 ;tcili'V+ DETECTING BAR L 1 
10 42113008 :tlili'.JU+ DETECTING BARR 1 
11 42130012 WT~1iz~.::i~ THREAD CHECK SENSOR ASM 1 
12 42130012 WT~1iz~.::i~ THREAD CHECK SENSOR ASM 1 
13 421S13015 ~!!HM2.5x8 SCREW M2.5X8 2 
14 42128019 ~~M3 WASHER M3 4 
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13, ~n!J~'EjfJ'f~:'i![/Lubrication COMPONENTS 

!FS i~ W]f4~ z Ofh< Description 
:;&; 

Ref. No. Part No. Am!. 
1 12911004 1IE*i~J3.1't: OIL TANK ASSY 1 
2 129S30009 1wnJII'Y. 8.6 OIL FEEDING PIPE 8.6 4 
3 12936002 11EY.Jt-* OIL TERMINAL 1 
4 12921006 MUt.)i11EF\'X135 OIL TUBE,L=135 2 
5 12923009 11Eln FELT 4 
6 12912334 H~~ CLIP 4 
7 12912038 11EY.~ TUBE CLIP 4 
8 S04028 ifi.Mi'HM5x8 SCREW M5X8 1 
9 12922001 +~Et*12.5 RUBBER CAP 12.5 4 
10 12923010 11Eln ROTARY HOOK SHAFT FELT 2 
11 1292301100 11E ln~J3.1't: FELT ASSY 1 
12 12912035 11Elnlli~ FELT SUPPORT 1 
13 11211005 EE\!'{~1.9x80 FASTENING BAND 1.9X80 3 
14 12921005 11EF\'X280 TUBEX280 1 
15 12923019 11E!'x 6x6X410 WICK 6X6X41 0 1 
16 12912065 11EY.Y:~ TUBE SUPPORT 1 
17 S04029 ifi.Mi'HM5X12 SCREW M5X12 1 
18 S05079 ifi.MiftM8x12 BOLT SOCKET M8X12 1 
19 41222006 +~Et*8 RUBBER CAP 8 2 
20 12922013 O%IIIP38 0 RING P38 1 
21 12921003 MUt.)i11EF\'X21 o OIL TUBEX21 0 1 
22 12923019 11Ei'{X400 WICKX400 1 
23 12912038 11EY.~ TUBE CLIP 3 
24 129S30016 ifi.Mift('lil'-li':iii)M5x1 ODB SCREW PAN (S/P WASHER)M5X10 2 
25 12901007 ~11E1iliL OIL BLOCK L 1 
26 129S20004 11E ;o(Jlij~ifi.Mitt OIL ADJUSTING SCREW 2 
27 001004 O%IIIP4 0 RING P4 2 
28 12922007 +~&:-li':J-1 RUBBER PACKING 2 
29 12922008 J)fr~$!!!-li':J-1 ROTARY HOOK SHAFT FELT 2 
30 12923012 11Eln OIL WICK 2 
31 12922009 +~&:1M.2 RUBBER CAP 4.2 2 
32 12911005 lfliJ tiE ffifHfl1't: SUBTANK ASSY 1 
33 12936004 11E nJII'Y, OIL FEEDING PIPE 1 
34 12922010 11EI'J-li':J-l VALVE PACKING 1 
35 12901008 ~11E1iliR OIL BLOCK R 1 
36 129S30017 ifi.Mift(w-li':iii)M4x8DA SCREW PAN (S/P WASHER)M4X8 2 
37 12912036 lfl1J11Effiftt:~~A SUBTANK SETTING PLATE A 1 
38 12912037 lfl1J11Effiftt:~~B SUBTANK SETTING PLATE B 1 
39 S04033 ifi.Mi'HM6x8 SCREW PAN M6X8 2 
40 12921003 MUt.)i11EF\'X242 OIL TUBEX242 1 
41 12936003 1mnJI\'Y.3.8 OIL FEEDING PIPE 3.8 4 
42 12911006 11EY.II'll!£~ TUBE SUPPORT 1 
43 12928011 J)fr~t!D.Ji':J-1 ROTARY HOOK BASE D PACKING 2 
44 S04039 ifi.Mi'HM4x16 SCREW PAN M4X16 5 
56 12922012 11E~ OIL CAP 1 
57 12923030 11Eln FELT 2 
60 12922008 J)fr~$!!!-li':J-1 ROTARY HOOK SHAFT FELT 2 
61 12926013 tt* RUBBER PRESSER 2 
62 12927020 11EY.~ TUBE CLIP 4 
63 12922016 +~&:*6.3 RUBBER CAP 6.3 2 
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14, ff!J~tll.{tj:/BACK TlJCK COMPONENTS 

!FS i~ W]f4~ z Ofh< Description 
:;&; 

Ref. No. Part No. Am!. 
1 42133002 W:i:!t~tJl MARKING LIGHT MOTOR 1 
2 421S11001 ~!!HM3X12 SCREW M3X12 4 
3 42101008 1f~ ~11 ~ tJll4'-'#! PULSE MOTOR BASE 1 
4 S05087 IP.Mi'HM5x12 SCREW M5X12 2 
5 42101009 1f~ ~11 ~ tJl ~* 1Jf-: f/' )'[-'#! BACK TACK BEARING PLATE 1 
6 421S10012 ~!!tTM4X12 SCREWM4X12 4 
7 42124003 ~** BEARING 1 
8 42128020 ~~5.1x7.5x0.5 WASHER 5.1X7.5X0.5 2 
9 42126003 !E1:1L'tM DOWEL PIN 2 1 
10 42126004 k'1fl4'~1 DOWEL PIN 1 1 
11 42110002 1!\iD{,·~m~ BACK TUCK CAM 1 
12 421S14005 ~!!tTM4X6 SCREWM4X6 2 
13 42105005 !iff BACK TUCK LINK 1 
14 42124004 ~** BEARING 1 
15 400732 t'lHrl!Jiff BACK FEED ARM 1 
16 42128014 -li':IIJ WASHER 4 
17 S05094 IP.Mi'HM3X8 SCREWM3X8 1 
18 S09042 ~!!HM3x4 SCREWM3X4 2 
19 42102011 Jit~~rl!D DRIVING PIN D 1 
20 421S14001 IP.Mi'HM5x6 SCREWM5X6 2 
21 S05028 IP.Mi'HM6x14 SCREWM6X14 1 
22 40330010 jt~ 1-tz~.::i~ PHOTO SENSOR 1 
23 42112026 7't ~ 1-tz ~.::i~iz*f& PHOTO SENSOR PLATE 1 
24 421S10038 ~!!tTM4X6 SCREWM4X6 2 
25 4211000300 7'tmJtm14 SENSOR SLIT ASM 1 
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15, ;fn~.fll'El'tJiffi.{tf:/MECHANISM COMPILATION FRAME &COVER COMPONENTS(1) 

!FS i~ W]f4~ z Ofh< Description 
:;&; 

Ref. No. Part No. Am!. 
1 301787 tJL~ FRAME 1 
2 40711013 +~~:\(* CAP 10 
3 42122004 A:r~JYX:* CAP LARGE 4 
4 42132001 Jjtp.ffi CASTER 4 
5 42132002 Pji)liji;';JJit3U#.ffi ADJUST BOLT 4 
6 42132003 tit& MAIN TABLE 1 
7 421S30002 *Pv~H 4.5x16 WOOD SCREW D=4.5X16 14 
8 42132004 H~rJ:IliL BOX PLATE 1 
9 421S10013 IP.Mi4-TM5X8 SCREWM5X8 4 
10 42122005 H ~rJ:IliL r~Jl'X: BOX PLATE RUBBER 1 
11 42112027 +E!!~:st~ MAIN SWITCH BRACKET 1 
12 421S13017 IP.Mi4-TM5x10 BOLT 2 
13 421S10014 IP.Mi4-TM4X6 SCREWM4X6 2 
14 421S13018 IP.MiHM8x20 SCREWM8X20 3 
15 61807032 r~JI\1ifj SPACER 8 
16 421S11003 IP.Mi4-TM3X8 SCREWM3X8 8 
17 61910021 H~~ CABLE CLAMP 7 
18 S05115 IP.Mi4-TM4x6 BOLT 7 
19 42112028 t.:±';fl INTCOVER 1 
20 421S11003 IP.MirrM3X8 SCREWM3X8 4 
21 61910013 H~~~ BUSHING L 0.13 
22 42112029 1!ffl:-t& SUB TABLE 1 
23 42128015 -li':lll WASHER 8 
24 421S17001 IIWHM4X12 SCREWM4X12 1 
25 42128015 -li':lll WASHER 4 
26 42137004 f'ilit,J;#IJ,l COMPLETE NAME PLATE 1 
27 S05067 IIWHM5x10 BOLT 4 
28 42112030 L&::t<:~:t!ffl:t& STACKER FLAT PLATE 1 
29 421S13017 IIWHM5x10 BOLT 4 
30 4211203100 iftrN&J£ {IT~£1.1'1= PIVOT PLATE 2 
31 421S10015 IIWHM3X8 SCREWM3X8 4 
32 42126006 J£1fL4'~ POSITION PIN 2 
33 4213001500 frl(HH£1.1'1= MAGNET 4 
34 421S30004 *Pv~H3.8x13 WOOD SCREW D=3.8X13 4 
35 421S10015 P.Mi4-TM3X8 SCREWM3X8 2 
36 42130016 fr~tJk BU MAGNET 2 
37 421S30005 *Pv~H3.5x16 WOOD SCREW D=3.5X16 2 
38 42101010 iftrN&J£ 1.\LlR:C PIVOT PLATE C 2 
39 421S30006 *Pv~H2.7x13 WOOD SCREW D=2.7X13 1 
40 42126007 iftrN&J£ {IT 4'~ POSITION BOSS 2 
41 421S17002 P.Mi4-TM4X8 SCREWM4X8 2 
42 42112032 1-"[,5¥' ~tJL~ :st~ GAS SPRING BRACKET 1 
43 S05028 P.Mi4-TM6x14 SCREWM6X14 2 
44 42128023 .J"f':l!l M6 WASHER M6 2 
45 42112033 I-"[,5'J'I-~Jk\:~:st~ GAS SPRING BRACKET 1 
46 421S13022 ~!!HM8X16 SOL T M8X16 3 
47 W01010 .J"f':I!IMB WASHER M8 3 
48 42127002 1-"[,5¥'~ GAS SPRING A 1 
49 421S20006 $!!!1fLI[i.Mi4-J SHOULDER SCREW 2 
50 N01004 P.Mii;J:M5 NUTM5 2 
51 407S16008 ~Ei%P.Mii;J:M5 NUTM5 4 
52 421S3000700 tJ L ~ PL! 1.\LP.Mi tt~£1.1'1= STOPPER BOLT 2 
53 42126008 tJL~.\-ftt HEAD GUIDE PIN 1 
54 N01008 P.Mi!;J:MB NUTM8 1 
55 W01010 .J"f':I!IMB WASHER M8 1 
56 42112034 t):tJl~:st~ CLIP BRACKET 1 
57 421S13012 P.Mi4-TM4x10 SCREW 2 
58 42112035 t):tJi~:st~ CLIP BRACKET 1 
59 42131001 t):tJi CATCH CLIP 1 
60 421S10016 P.MiH SCREW 4 
61 400924 nzzJX\:IliL SUCTION BOX 1 
62 42112036 nzz )X\ m: :st ~ ( ;tJ) SUCTION BOX BRACKET R 2 
63 421S30008 nzz JX\ :I1IL 1t'j lit iJlil fJ Pv~ tt SUCTION BOX ADJUST SOL T 4 
64 S05004 P.Mi4-TM5X14 HEXAGONAL-HOLE SOL T M5X14 8 
65 S05083 P.Mi4-TM5X30 SCREWM5X30 8 
66 N01004 P.Mii;J:M5 NUTM5 12 
67 4211203700 iftrN&B -14 SEWNING TABLE UNIT 8 -14 1 
68 4211203800 ifl"rN&16-20 SEWNING TABLE UNIT 16-20 1 
69 42137005 f'ilit,J;f,J;'tt WEEE MARK LABEL 1 
70 42137006 CE.j<,J;;t.j<,J;~ CE MARKING LABEL 1 
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71 421S13017 ris:':J M5x10 BOLT 2 
72 42112039 H !11 lJ'?iJ~ SUCTION SUPPORT PLATE 1 
73 421S17002 ris:':J M4X8 SCREW M4X8 2 
74 N01003 ri.s: I:)M 16 NUT M16 4 
75 42112238 Iii~ I 'l !,,J, /_ !~~ (!, ) SUCTION BOX BRACKET L 2 
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FRAME & COVER COMPONENTS (2) 
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16, ;fn~.fll'El'tJiffi.14(2) /MECHANISM COMPILATION FRAME &COVER COMPONENTS(2) 

!FS i~ W]f4~ z Ofh< Description 
:;&; 

Ref. No. Part No. Am!. 
1 42112040 tJL-*Y:WH ROCK BAR 1 
2 421S20007 $!!!{11J.Mi'H SHOULDER SCREW 1 
3 42128025 -li':lll10.2x18x1 WASHER 10.2X18X1 1 
4 42128025 -li':lll10.2x18x1 WASHER 10.2X18X1 1 
5 42128027 ilti:i<:!t':lll1 0.5x14.5x0.3 WAVED WASHER 10.5X14.5X0.3 2 
6 42112041 tJL-*Y:Wtl:J"'i-t& ROCK BAR SUPPORT PLATE 1 
7 S05067 J!WHM5x10 BOLT 2 
8 S05067 J!WHM5x10 BOLT 1 
9 301833 cfJ ]J '>fl. ·J'l: 1 KNIFE SHELL 1 1 
10 301834 cfJ ]J 'ifl.·;'t:2 KNIFE SHELL2 1 
11 S10008 J!WHM4X6 SCREWM4X6 1 
12 421S10022 J!WHM4X6 SCREWM4X6 9 
13 400926 ~ f'i' J I J:iHl<-t& SWITCHASM. 1 
14 42112042 m¥x1ili~-t& MOTOR COVER 1 
15 42136014 wr!lv~i:i<:f--[ F\'~+11<-*4 UNION 1 
16 42136016 wr!lv~i:i<:f--[ F\'~+11<-*6 UNION 4 
17 42136017 tl1-*6 PLUG 2 
40 400925 IJtP:$ 't: 96i .1R 1 NEE SWITCH BASE 1 2 
41 421S10019 J!WHM5X14 SCREWM5X14 4 
42 421S10009 J!WHM5X16 SCREW M5X16 6 
43 42102012 IJtP:$$!!! SWITCH SHAFT 1 
44 40730002 IJtPfl!'~JIJ: NEE SWITCH ASSY 1 
45 4213001800 ~~.{'i'-'i=JIJ: SWITCHASM. 1 
46 421S13003 ~!!HM4x10 BOLT 2 
47 421S30012 If\ ;tfM 12 EYEBOLT M12 4 
48 400734 IJtP:$ 't:9t'i.IR2 NEE SWITCH BASE 2 1 
51 61910018 !'{~ CABLE CLAMP 3 
52 61910019 !'{~ CABLE CLAMP 5 
53 61910020 !'{~ CABLE CLAMP 6 
54 61910021 !'{~ CABLE CLAMP 6 
55 61910022 !'{~ CABLE CLAMP 1 
56 421S11008 J!WHM4X10 SCREWM4X10 21 
57 42137002 ~JHLw CABLE BAND 3 
58 42137002 ~JHLw CABLE BAND 40 
59 42137002 ~JHLw CABLE BAND 20 
60 42137014 ifl)J }i"\f,J;~ GRAVITY SEAL 2 
61 301980 cf"JJ~t& ARM COVER 1 
62 421S11009 J!WHM4X6 SCREWM4X6 3 
63 421S30014 k'1-'1JWH SPACER 3 
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17, ~tllifllfJT*i'l1 {1):/PEDAL SWITCH COMPONETS 
',II -}~ rlj fi· 1

' ~ !;'( ' ,I j' I j 

t f:l: Description 
ljl 

Ref No Part No. Ami. 
1 807286 l!ilittl1x)lli'l PEDAL SENSOR B ASM. 1 
2 4213203600 );i:i; l1x)ll fl PEDALASM 1 
3 42128032 lf'[1;[4 8x11.5x2 WASHER 4.8X11.5X2 3 
4 42102014 lt'(JjiJdlll PEDAL SHAFT 1 
5 42103006 lt'l1tl1) H£~ PEDAL BUSHING 2 
6 42112054 ltret H~ l·1IJ I_ -~;'~ PEDAL SHAFT BRACKET 2 
7 421S12002 'l'/'rJM6X12 BOLTM6X12 2 
8 42128015 1/lj(:j WASHER 2 
9 421S30027 !';IJ; ~di SCREW 5 
10 30122029 ;:111 i), ;.J:tr,' )It! RUBBER LEGS RUBBER STUD 5 
11 421S13017 11',: 'tl M5x1 0 BOLT 2 
12 42112051 Ji';1i jl ~ ~~~ .1 °J10 j.l.' PEDAL STAY 1 
13 421S13018 1i';:'tl M8x20 SCREW M8X20 2 
14 42112050 H !. 'r' !1 1 1 :r;', ·,/ 1/. II< PEDAL STAY 1 
15 N01009 ;f\;JI]M10 NUT M10 1 
16 42102013 I i. \'. PLUNGER 1 
17 421S13012 :IV 'rJM4x1 0 SCREW 2 
18 421S12001 ~~!. i~ ~:r; II' M 8x20 WASHER HEXAGONAL BOLT 2 
19 W01010 J{1 !1!M8 WASHER M8 2 
20 N01008 11Ci i:]M8 NUT M8 2 
21 42112049 ]t'i 1il12 'J ll,j 112 PEDAL LEVER SPPORT GUIDE 1 
22 42131002 !HI CONNECTING ROD ASM. 1 
23 421S13012 ti'iJ M4x10 SCREW 3 
24 42112047 Jt'i 1i 112 ~~ \'Z 112 PEDAL BASE 1 
25 421S13017 1ii;:YJ.M5x1 0 BOLT 4 
26 4211204800 ~'(HI2!JJ!l~ ](!1'' II II PEDAL LEVER BRACKET 1 
27 S05087 :[hi 'rJM5x12 SCREW M5X12 2 

40 From the library of: Superior Sewing Machine & Supply LLC



T5878-78/68 18. fijJJ~IH4 (T5878-68 ~ffl) 

1 3 

~~ 
14 

CORNER KNIFE COMPONENTS (FOR T5878-68) 

:IJ13 
il~ 

41 

~ 

I 

From the library of: Superior Sewing Machine & Supply LLC



18, Jf.J7Jffi.{tf'(T5878-6B~ffl) /CORNER KNIFE COMPONENTS (FOR T5878-68) 

!FS i~ W]f4~ z Ofh< Description 
:;&; 

Ref. No. Part No. Am!. 
1 42112251 i·~ $11 id<'lc +1Z SLIDE BASE 1 
2 421S13028 ifi.Mi'HM5x14 SCREWM5x14 2 
3 42112252 j·~ i)J:X: l#!A SLIDE BRACKET A 1 
4 42112253 i·~i)JY:l#!C SLIDE BRACKET C 1 
5 N01010 ~!!£l:M 12 NUT M12 2 
6 42137028 ~~·ffJ\7ft CAUTION LABET(25) 1 
7 421S13017 ~!!HM5x10 BOLT 2 
8 421S13028 ifi.Mi'HM5x14 SCREWM5x14 2 
9 42112254 tnl Ji' +1Z UNIT FIXED BKT 1 
10 421S13003 ~!!HM4x10 BOLT 2 
11 42112255 j·~ i)J Y: .~#! B SLIDE BRACKET B 1 
12 421S13028 ifi.Mi'HM5x14 SCREWM5x14 2 
13 42123003 H~ CUSHION 4 
14 42130019 nw& MAGNET CATCH 2 
15 421S13053 ifi.Mi'HM3x6 BOLT 4 
16 4210900600 j·~$11 SLIDE RAIL 2 
17 42112060 #JJJ1ffi!i!HJZ CORNER KNIFE UNIT COVER 1 
18 421S13008 ~!!HM4x4 SCREW 13 
19 42112256 ~~P.t ll~ id&f& FRAME BRACKET 1 
20 421S13018 ~!!HM8X20 SCREWM8X20 2 
21 42131004 f'X:l'ii TOGGLE CLAMP 1 
22 S05077 ~!!HM4x18 SCREWM4X18 1 
23 N01001 ~!!£l:M4 NUTM4 2 
24 421S13019 ~!!HM4x6 BOLT 4 
25 42112074 -B'f& GUIDE PLATE 1 
26 421S13027 ifi.Mi'HM5x12 BOLT 2 
27 42128036 ~~ WASHER 2 
28 42112257 i<:1:::lf~Y:liff OPEN SENSOR BRACKET 1 
29 1143002300 i<:1:::JT~mf4 HEAD DETECT SWITCH ASM 1 
30 421S13003 ~!!HM4x10 BOLT 3 
31 S05035 ~!!HM5X25 HEXAGONAL-HOLE SOL T 2 
32 N01004 ~!!£l:M5 NUTM5 2 
33 42127006 5fP.~H~ SPRING PLUNGER 1 
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19, "=(Z);"Jt'fl{if:/AIR EQUIPMENT COMPONETS 
',II -}~ rlj fi· 1

' ~ !;'( ' ,I j' I j 

t f:l: Description 
ill 

Ref No Part No. Ami. 
1 42112235 i.C\~ I1X: MANIFOLD VALVE BASE 1 
2 S05033 L';iiJM6X12 BOLT 3 
3 4213009300 rU.irLil',J'II 1'1 MANIFOLD ASSY 1 
4 4213009400 rUk.ll',J'IIi'l MANIFOLD VALVE ASSY 1 
5 62800016 i(r,ik AIR SORENOID VALVE CORD 1 
6 421S13069 rJs:'r JM4X35 SCREW M4X35 4 
7 4213008800 .rli:i:::; FILTER REGULATER ASM 1 
8 421S13017 r!'/'; I M5x10 BOLT 2 
9 42136018 i, 1·!' lrlr ·'!; TRIPLE BRANCH UNIVERSAL ELBOW 1 
10 42136024 '<. i·, lrlr ·'!, STRAIGHT UNION 1 
11 42130102 ':[[, AIR GUN 1 
12 40736018 , I. i·, J '· ·j HALF UNION 6XPT1/4 1 
13 42130103 rlr'': r;;L 1 : COIL lUBE 1 
14 42130087 j)j)tj SHUTTLE VALVE 1 
15 42121004 lrlr 1 • if ( •j') INSERT RING 4 
16 42137002 JHi. :1: CABLE BAND 20 
17 4073000900 l),',j i [, j)';j AIR REGULATOR 1 
18 42136001 ')' li,'ih ), ELBOW UNION 2 
19 42136015 yj;;:J, Y UNION 3 
20 42121005 lrli J,JH )<) INSERT RING 3 
21 42112236 ;:{~ fiJ-~'i:l~ifl ~'J-.: }iJ~~ PLUG BRACKET 1 
22 421S11008 r!i/'rJM4X1 0 SCREW M4X10 3 
23 42136016 :i'J'lt\~:i'i.' ( r: Hh '},6 UNION 1 
24 42136017 J,~ :J.,6 PLUG 1 
25 61911001 I C:i': URETHANE HOSE BLACK 50 
26 61911002 I('(.,' TUBE HOSE BLUE 50 
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20, _llR~~ll14/CLAMP FOOT COMPONENTS 

!FS i~ W]f4~ z Ofh< Description 
:;&; 

Ref. No. Part No. Am!. 
1 42133004 ffifltp ~tJl BIG PRESSER MOTOR 1 
2 421S13059 ~!!HM5x20 BOLT M5x20 4 
3 42111002 =fHJl:FJxm+1Z * CLAMP FOOT COVER 1 
4 301979 _ffif_{& CLAMP FOOT PLATE 1 
5 421S10021 ~!!HM8X10 SCREW M8X10 6 
6 301804 };;:ffidJZ CLAMP FOOT PLATE 1 
7 421S10022 ~!!tTM4X6 SCREWM4X6 10 
8 42131003 tfMii CABLE BEARER 1 
9 421S17003 ~!!HM3X6 SCREWM3X6 8 
10 61910018 ~* CABLE CLAMP 5 
11 421S11008 ~!!tTM4X10 SCREWM4X10 5 
12 61910019 ~* CABLE CLAMP 4 
13 421S11008 ~!!tTM4X10 SCREWM4X10 4 
14 61910020 ~* CABLE CLAMP 2 
15 421S11008 ~!!tTM4X10 SCREWM4X10 2 
16 61910021 ~* CABLE CLAMP 1 
17 421S11008 ~!!tTM4X10 SCREWM4X10 1 
18 61910022 ~* CABLE CLAMP 1 
19 421S11008 ~!!tTM4X10 SCREWM4X10 1 
20 42137002 M~:tLw CABLE BAND 20 
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21, JF.J]Jffi.{tf'/CORNER KNIFE COMPONENTS 

!FS i~l]]14% Part z Ofu< Description 
:;&; 

Ref. No. No. Am!. 
1 42112058 lifi f:t id<'lcY: -'#!A MAGNET PLATE A 1 
2 42112059 Jifif:ti<:3dc:X:-'#:!B MAGNET PLATE B 1 
3 421S17003 ~!!HM3X6 SCREWM3X6 4 
4 42130019 nw& MAGNET CATCH 2 
5 421S11004 ~!!HM3X5 SCREWM3X5 4 
6 42128034 ~~3.7X8X0.3 WASHER 3.7X8X0.3 2 
7 301984 #UJ1ffi!i!HJZ CORNER KNIFE UNIT COVER 1 
8 42112061 Jit~tJZA COVER PLATE A 1 
9 421S13026 IP.Mi'HM4x6 SCREW 2 
10 42112062 Jit~tJZB COVER PLATE B 1 
11 421S13026 IP.Mi'HM4x6 SCREW 4 
12 42112063 ;tc1i'H1Li<:3dcf& SLIDE RAIL BASE L 1 
13 42112064 :tJ 1Ft ~iL i<: * {& SLIDE RAIL BASE R 1 
14 421S13027 IP.Mi'HM5x12 BOLT 6 
15 421S12003 ~!H:IL~!!HM5x16 STOPPER BOLT 1 
16 42112065 }~{& BASE PLATE 1 
17 421S13017 ~!!HM5x10 BOLT 2 
18 4210900600 j·fJ"~iL SLIDE RAIL 2 
19 421S13026 IP.Mi'HM4x6 SCREW 11 
20 421S13008 ~!!HM4x4 SCREW 3 
21 42112066 h_:/fl"z)}JY:-'#! SLIDE BRACKET L 1 
22 421S13028 IP.Mi'HM5x14 SCREWM5x14 3 
23 42128035 ~~4.3x12x1 PLAIN WASHER 4.3X12X1 2 
24 42112067 :tl/fJ"z)}JY:-'#:f SLIDE BRACKET R 1 
25 421S13029 ~!!HM6x12 SCREW 2 
26 42112068 :tl.fltJZ STOPPER PLATER 1 
27 421S13003 ~!!HM4x10 BOLT 2 
28 42112069 ;t[:.fltJZ STOPPER PLATE L 1 
29 421S13028 IP.Mi'HM5x14 SCREWM5x14 2 
30 42112070 ~~P.ti'!i<:3dcf& FRAME BRACKET 1 
31 421S13022 ~!!HM8X16 SOL T M8X16 2 
32 42112071 i<:1:::lf~Y:-'#:f OPEN SENSOR BKT 1 
33 1143002300 't:±J I )(jJ3.1't HEAD DETECT SWITCH ASM 1 
34 421S13003 ~!!HM4x10 BOLT 5 
35 42112073 !ffi:'J.:Y:-'#! PLUG BRACKET 1 
36 42127006 5fP.~H~ SPRING PLUNGER 1 
37 N01010 ~!!£l:M 12 NUT M12 2 
38 42112074 -B'f& GUIDE PLATE 1 
39 421S13027 IP.Mi'HM5x12 BOLT 2 
40 42128036 ~~ WASHER 2 
41 S05035 ~!!HM5X25 HEXAGONAL-HOLE SOL T 2 
42 N01004 ~!!£l:M5 NUTM5 2 
43 42131004 f'X:l'ii TOGGLE CLAMP 1 
44 421S13019 ~!!HM4x6 BOLT 4 
45 W01010 .J"f':IIJM8 WASHER M8 2 
46 421S13031 IP.Mi'HM4x10 SCREW 2 
47 421S16001 ~:t:R; ROLL 2 
48 S05077 ~!!HM4x18 SCREWM4X18 1 
49 421S11008 ~!!tTM4X10 SCREWM4X10 1 
50 61910021 ~* CABLE CLAMP 1 
51 N01001 ~!!£l:M4 NUTM4 2 
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22, ?JJW;;fJlffi.{tf'/BINDER COMPONENTS 

!FS i~ W]f4~ z Ofh< Description 
:;&; 

Ref. No. Part No. Am!. 
1 4213007300 Jx)'L;.j<Jit SENSORASM 1 
2 421S11002 ifi.Mi'HM3X10 SCREWM3X 10 2 
3 421S30004 *ifiv~'H3.8x13 WOOD SCREW D=3.8X13 2 
4 42112075 1'7~1ili[l'llk't& SENSOR PLATE 1 
5 S05067 ifi.Mi'HM5x10 BOLT 2 
6 61801002 il&iM I )(:SS-0 1 BINDER OPEN SWITCH ASM 1 
7 421S13033 ifi.Mi'HM2X8 SCREWM2X8 2 
8 42137002 M~:tLw CABLE BAND 1 
9 42137002 ~JHLw CABLE BAND 2 
10 61910019 H~~ CABLE CLAMP 1 
11 421S11008 ifi.Mi'HM4X10 SCREWM4X10 1 
12 61910028 ifl.MiJ!!fY. SPIRAL TUBE 0.35 

so From the library of: Superior Sewing Machine & Supply LLC



T5878-78/68 

10 

66 

46 
41 

47 

65 ~ 

51 From the library of: Superior Sewing Machine & Supply LLC



23, jfj7Jffi.{tf:(T5878-68-'V.ffl)/CORNER KNIFE UNIT(FOR T5878-68) 

!FS i~ W]f4~ z Ofh< Description 
:;&; 

Ref. No. Part No. Am!. 
1 400915 #J JJ¥JA1R BASE 2 
2 42102059 j·~$il! SLIDE SHAFT 2 
3 S10006 ~!!HM5X6 SCREWM5X6 4 
4 400916 #JJJtP'!f& BASE A 1 
5 S05129 ifi.Mi'HM5x16 BOLT 4 
6 42126013 IE1:\L't'~ PIN 10X33 1 
7 42112116 tnl IE+JZ FIXED PLATE 1 
8 421S13017 ~!!HM5x10 BOLT 2 
9 42112258 1-tz~.::i~Y:~ SENSOR BRACKET 1 
10 421S13012 ifi.Mi'HM4x10 SCREW 2 
11 40330010 7't c§.1iz ~ .::;~ PHOTO SENSOR 1 
12 S05094 ifi.Mi'HM3X8 SCREWM3X8 1 
13 4210802000 t"i~mf4 THRUST COLLAR ASM. 2 
14 42108020 t"i~ THRUST COLLAR 1 
15 421S14001 ifi.Mi'HM5x6 SCREWM5X6 2 
16 42133006 #J )J c§.tJl CORNER KNIFE MOTOR 1 
17 S05048 ifi.Mi'HM4x10 SCREWM4X10 4 
18 42124017 ~il!ll\ BEARING 1 
19 42135004 ~u #J JJ JBJ ~N~ DRIVE SPROCKET 1 
20 S09010 ~!!HM6X5 SCREWM6X5 2 
21 42135006 fBJ;t·m TIMING BELT 1 
22 42112114 #J )J JB]JJ;r2)'[~ CORNER KNIFE FEED BRACKET 1 
23 421S13027 ifi.Mi'HM5x12 BOLT 4 
24 S05063 ifi.Mi'HM4X25 SCREWM4X25 1 
25 N01001 ~!!£l:M4 NUTM4 1 
26 4210800700 t"i~mf4 THRUST COLLAR ASM. 1 
27 42108007 t"i~ THRUST HOLDER 1 
28 421S14005 ~!!tTM4X6 SCREWM4X6 2 
29 42124013 ~il!ll\ RADIAL BEARING 2 
30 42102027 J;;#J JJ JBJ ~N~~il! LIFTING LEVER SHAFT 1 
31 42135005 ;;; #J J J JBJ ~N~ DRIVEN SPROCKET 1 
32 S10008 ~!!HM4x6 SCREWM4X6 1 
33 H05032 ~~7 E-RING 7 1 
34 42112115 #J )J JB]Jy'ffi' !1\:fk: BELT RECEIVER 1 
35 42112259 #J JJ JBJJJ;'ffi'tnJ IE 1& BELT HOLDER 1 
36 421S13019 ~!!HM4x6 BOLT 2 
37 421S13035 ifi.Mi'HM4X8 SCREWM4X8 2 
38 42103022 ~~ METAL 2 
39 42122035 imN DUST SEAL 2 
40 421S14005 ~!!tTM4X6 SCREWM4X6 2 
41 42102024 #J )J~il! ELEVATING SHAFT 1 
42 42101136 !iff LIFTING BRACKET 1 
43 S05031 ~!!HM6X20 SCREWM6X20 1 
44 42109007 j·~:t:R; ROLLER 1 
45 421S20014 ~il!1:~L~!!n SHOULDER SCREW 1 
46 42130037 ~Jil AIR CYLINDER 2 
47 42130038 l1iJIT.Il~ SPEED CONTROLLER 2 
48 42112260 ~ Jir tn1 IE +1Z CYLINDER BRACKET 1 
49 421S13019 ~!!HM4x6 BOLT 2 
50 42122036 1%tB.Ji:~ CUSHION 1 
51 42122037 ~Jil~!!£J: CYLINDER NUT 1 
52 42128015 .J"f':IIJ WASHER 1 
53 42112261 #JJJ-B'rn:J:X~ ELEVATING GUIDE PLATE 1 
54 421S13035 ifi.Mi'HM4X8 SCREWM4X8 2 
55 42101137 #J )))'[~ ELEVATING BRACKET 1 
56 S09007 ~!!HM6X8 SCREWM6X8 2 
57 42103022 ~~ METAL 2 
58 42122035 imN DUST SEAL 2 
59 421S14005 ~!!tTM4X6 SCREWM4X6 2 
60 42102024 #J )J~il! ELEVATING SHAFT 1 
61 42101136 !iff LIFTING BRACKET 1 
62 S05031 ~!!HM6X20 SCREWM6X20 1 
63 42109007 j·~:t:R; ROLLER 1 
64 421S20014 ~il!1:~L~!!n SHOULDER SCREW 1 
65 42130089 Mi7f* MAGNETIC SWITCH 4 
66 61300007 tn!IE* FIXED CLAMP 4 
67 42112260 ~ Jir tn1 IE +1Z CYLINDER BRACKET 1 
68 421S13019 ~!!HM4x6 BOLT 2 
69 42122036 1%tB.Ji:~ CUSHION 1 
70 42122037 ~Jil~!!£J: CYLINDER NUT 1 
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71 42128015 !t':IIJ WASHER 1 
72 42112261 #l)J~rn:JY:liff ELEVATING GUIDE PLATE 1 
73 421S13035 IP~'HM4X8 SCREWM4X8 2 
74 42112262 ~R.::i~id&f& SENSOR PLATE 1 
75 421S13019 ~!!HM4x6 BOLT 2 
76 42124025 ~** BEARING 2 
77 H03035 ~mm 5fP-'14t"i ~22 RETAINING RING 4 
78 42128057 ll:l:J1~~~26.4x33.9x3.5 WAVED WASHER 26.4X33.9X3.5 2 
79 42129014 .t.t:J'!Hrl!J+ THRUST COLLAR 2 
80 42101138 l'~i)JY:l#! ELEVATING BRACKET B 1 
81 421S13081 !AJ ;\ #J lwl H :J..: ~!! n HEXAGONAL HOLE SOL T 1 
82 42101139 #J ) J "#! Y: 14' KNIFE HOLDER BASE 2 
83 421S13050 ~!!HM4x8 SCREWM4X8 2 
84 42101140 )Jl#!A KNIFE HOLDER A 2 
85 42101141 )Jl#!B KNIFE HOLDER B 2 
86 421S13049 ~!!HM3X12 SCREW M3X12 4 
87 42101047 ffiJtY:l#! KNIFE HOLDER 4 
88 421S30021 ~m1:~L~!!n ECCENTRIC PIN 4 
89 42101142 {tjlj; KNIFE GUIDE 2 
90 421S13048 ~!!HM3X8 SCREW M3X0.5X8 2 
91 42128019 ~~M3 WASHER M3 4 
92 W02025 5fP.~~~M3 SPRING WASHER M3 4 
93 42128019 ~~M3 WASHER M3 2 
94 42136007 ''}{8't:ii! :J..; HOSE ELBOW 2 
95 N01004 IP~L;J:M5 NUTM5 2 
96 42119011 h=.#J )J CORNER KNIFE L 2 
97 42119010 tl#J )J CORNER KNIFE R 2 
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24, ~W.1~~~ff!l1tf'IFLAP PHOTOTUBE COMPONENTS 

!FS i~ W]f4~ z Ofu< Description 
:;&; 

Ref. No. Part No. Am!. 
1 42112076 !k~1-t;-~-6&5z:~ SLANT FLAP SENSOR BRACKET 1 
2 421S13003 ~!!tTM4X10 BOLT 2 
3 42112077 ;tc{t~~~Y:-'#:f FLAP SENSOR BRACKET L 1 
4 421S13012 ifi.Mi'HM4x10 SCREW 2 
5 42112078 1-tz ~~~tnl IE-'#! SLANT FLAP SENSOR BRACKET 1 
6 421S13003 ~!!tTM4X10 BOLT 2 
7 42112079 :tl1t~~~Y:-'#:f FLAP SENSOR BRACKET R 1 
8 421S13012 ifi.Mi'HM4x10 SCREW 2 
9 42130025 ~:ffiHt~~~ FLAP SENSOR N ASM 1 
10 421S11008 ~!!tTM4X10 SCREWM4X10 1 
11 42130025 ~:ffiHt~~~ FLAP SENSOR N ASM 1 
12 421 S1 0011 ~!!HM2x12 SCREWM2X12 4 
13 42128018 -li':IIJM2 WASHER M2 4 
14 42112022 1-tz~~~id&f& FIBER BRACKET SPACER 2 
15 42112021 1-tz ~ ~~ tnl IE 1& FIBER BRACKET 2 
16 61910018 ~* CABLE CLAMP 1 
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25, ~~ffi.{tf:/THREAD SHAFT COMPONENTS 

!FS i~ W]f4~ z Ofu< Description 
:;&; 

Ref. No. Part No. Am!. 
1 1293100400 H~~~J3.143DRTHF THREAD SHAFT COMPONENTS 1 
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26, llft1tf:~.!'ji/ACCESSORIE PART COMPONENTS 

!FS i~ W]f4~ z Ofh< Description 
:;&; 

Ref. No. Part No. Am!. 
1 42118002 A:~·C.' ASSY BOBBIN 2 
2 42119008 tp )J KNIFE RIGHT 1 
3 900777 ~11\rJHMffi DEFRIX OIL N0.1 1 
4 20131038 1m-illc OILERASM. 1 
5 20131051 ~T TWEEZERS 1 
6 10131002 A:u~~rrJJ SCREW DRIVER LARGE 1 
7 10131004 ~H~~rrJJ SCREW DRIVER SMALL 1 
8 10131003 t:pu~~rrJJ SCREW DRIVER MIDDLE 1 
9 61700004 1~1\\,i.iiSA FUSE WIRE 2 
10 40731002 ~*'l-e13dc~ ACCESSORIE BAG 1 
11 42130028 &Mi:[l; REFLECTION SHEET 2 
12 42122031 ft~3dct%tB.Ji: J'l':fltp GARMENT CLAMP RUBBER 2 
13 42122010 !k :~1fH%tHY: FLAP PRESSER RUBBER 2 
14 42137034 T5878-68/78 m ~)] T!JJJ T5878-68/78 INSTRUCTION MANUAL 1 
15 42137035 T5878-68/78~f~ m~JJ (tp X) T5878-68/78 OPERATING INSTRUCTION(CHINESE) 1 
16 42137036 T5878-68/78~f~ m ~JJ (~X) T5878-68/78 OPERATING INSTRUCTION(ENGLISH) 1 
17 40717002 t!LftMT190 16# NEEDLE MT190 16# 10 
18 20131044 J'Itilll. 51AJ ;\m.J&T STRAIGHT SHANK ALLEN KEY 1.5MM 1 
19 4073100600 LJI~.J&T L-SHAPED WRENCH ASM. 1 
20 40731015 I '¥~!!rrJJ RECESSED HEAD DRIVER 1 
21 30131005 -l&T6X7 WRENCH 6X7 1 
22 30131006 -l&T8X10 WRENCH (8X9) 1 
23 42122019 ffifl!Pt%tlfX:' C 1i;t~,'\l) GARMENT CLAMP RUBBER(SPONGE) 4 
24 42130034 &:l'ti:'[l; REFLECTION SHEET B 1 
25 42119010 j(j) J 8-1 0-12(::b) CORNER KNIFE 8-10-12 R 1 
26 42119011 j(j ))8-1 0-12(ft) CORNER KNIFE8-1 0-12 L 1 
27 42119013 j(j)J14-16(::b) CORNER KNIFE 14-16 R 1 
28 42119014 j(j)J14-16(ft) CORNER KNIFE 14-16 L 1 
29 42119015 j(j)J18-20(::b) CORNER KNIFE 18-20 R 1 
30 42119016 j(j) J 18-20(ft) CORNER KNIFE 18-20 L 1 

60 From the library of: Superior Sewing Machine & Supply LLC



T5878-78/68 21. ll!~~m1tt: 
TRANSMISSION BOX COMPONENTS 

1 . 2 

: _____________________ j ___________________ , 
I 

25 

12 

12; 

14 

""' 

I 

2~1J 
26 

~27 

L----------- / - - - - - - - - - - - _/ 

61 

/ 

/ 

11 I 

I 

I 

) 
/ 

/ 
/ 

/ 
/ 

/ 

/ 
/ 

32 

From the library of: Superior Sewing Machine & Supply LLC



27, ft!~*ffffi. 14 /TRANSMISSION BOX COMPONENTS 

!FS i~ W]f4~ z Ofu< Description 
:;&; 

Ref. No. Part No. Am!. 
1 42100051 ~t'i:ffi6MR14 CTL BOX 68 ASM 1 
2 42100027 ~t'i:ffi7MR14 CTL BOX 78 ASM 1 
3 42112279 ;;; :ii'iHJZ REAR COVER 1 
4 61807036 'ii"IH16mm PILLARS 16mm 12 
5 603410 ~lt'-lHJZ CIRCUIT BOARD 1 
6 61807037 'ii"IH36mm PILLARS 36mm 4 
7 42133011 ~B:i)J.flZ DRIVE PLATE 1 
8 421S11012 ~!!HM3X10 SCREW M3X10 24 
9 61301014 JIJ:~i)j SWITCHING POWER SUPPLY 1 
10 421S11011 ifi.Mi'HM4X8 SCREWM4X8 12 
11 40733008 750V!Jpii,!}i0rf 750V DRIVER 1 
12 421S13018 ~!!HM8X20 SCREWM8X20 4 
13 42112282 r'ft3dc.fJZ (tJ) LIFTING PLATE RIGHT 1 
14 42112281 r'ft3dc.fJZ ( 1r.) LIFTING PLATE LEFT 1 
15 421S13018 ~!!HM8X20 SCREWM8X20 3 
16 301798 f~;J;IJri'i CONTROL BOX 1 
17 42128060 !t':IIJ WASHER 4 
18 61600008 )Xl pf,J :£:1m IXXj \fl. MASK 2 
19 421S11013 ifi.Mi'HM4X35 SCREWM4X35 4 
20 W01010 !t':IIJM8 WASHER M8 4 
21 N01008 ifi.Mi!;J:M8 NUTM8 4 
22 61600006 Jxlpj;J FAN 1 
23 42112277 tlf~~t~t& SHUTTLE PLATE 1 
24 N01001 ifi.Mi!;J:M4 NUTM4 14 
25 61600005 ~JJ 1?. \fl. DUST COVER 1 
26 42133009 ~.fJL!Jpii,!}i0rf MOTOR DRIVER 1 
27 61910015 :Jm H't<t tu H~ ~~ SOL T TYPE BUCKLE LINE SET 3 
28 60900025 ~iJj!f-&f'l<tJZ POWER SUPPLY ADAPTER PLATE 1 
29 42112278 ~u :ffiHJZ FRONT COVER PLATE 1 
30 403S11043 ifi.Mi'HM4X12 SCREWM4X12 4 
31 403S11043 ifi.Mi'HM4X12 SCREWM4X12 4 
32 40730004 cf:E§.i)jJIX SWITCH 1 
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28, f,\l!f'p[!i];fRffi_{tf:/OPERATION PANEL COMPONENTS 

!FS i~ W]f4~ z Ofh< Description 
:;&; 

Ref. No. Part No. Am!. 
1 4213008500 ~f~JfHR14 OPERATION SCREEN ASSEMBLY 1 
2 42130085 ~Wffiff& FRONT CASE ASSY 1 
3 42111006 ~f~ Bt;;; ·'*· REAR CASE ASSY 1 
4 42112287 W_&~(t:f~{& ADSORPTION OF STICKY BOARD 1 
5 42130101 Jifiij!~ MAGNETIC PLASTER 1 
6 42111007 ~f~)ff)ijb OPERATION BOX FIXED PLATE(B)ASM 1 
7 42112249 wJ1~1Hlz ADSORPTION PLATE 1 
8 421S30028 *u~~HD=4.1X32 WOOD SCREW D=4.1X32 2 
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29, .±$.fllf:l&~ffi.{tf:(T5878-68-'Vffl)/MAIN SHAFT& THREAD TAKE-UP LEVER COMPONENTS (FOR T5878-68) 

!FS i~ W]f4~ z Ofh< Description 
:;&; 

Ref. No. Part No. Am!. 
1 12902001 r$il!ST UPPER SHAFT ST 1 
2 12908001 %~~13:i)Jr2 BOBBIN WINDER DRIVING WHEEL 1 
3 12935002 [BJJJ;r2USHR 14 TIMING PULLEY ASSY UST 1 
4 S10018 ~!!HM6X6 SCREWM6X6 2 
5 12935003 JBJ~·m TIMING BELT 1 
6 301079 rr2 HAND WHEEL 1 
7 S10024 ~!!HM6X10 SCREWM6X10 2 
8 12904006 ~E~ffillltiJl THREAD TAKEUP CRANK 1 
9 S09017 ~!!HM6X10 SCREWM6X10 1 
10 129S30005 ~!!HM8X6 SCREWM8X6 1 
11 S10017 ~!!HM6X5 SCREWM6X5 2 
12 S10018 ~!!HM6X6 SCREWM6X6 2 
13 B10009 JJ_Hil!7t~6204ZZNR BALL BEARING 6204ZZNR 1 
14 12908002 ~il!Jl\'ft')ijb BALL BEARING BUSH 1 
15 B04021 RDJ(~il!ll\60/22ZZ BALL BEARING RADIAL 60/22ZZ 1 
16 S10018 ~!!HM6X6 SCREWM6X6 2 
17 12926201 ttff illltiJltf'J CRANKSHAFT NBAR 1 
18 12938002 ~E~ ff Y::J$tit'J.; THREAD TAKEUP LEVER SUPPORT JOINT 1 
19 11626003 1m~'* PUSHER 1 
20 12923019 1m~ OIL WICK 0.02 
21 12938202 ~E~ff TAKE UP LEVER E 1 
22 12923019 1m~ OIL WICK 0.04 
23 12926016 1m~'* RUBBER PLUG 1 
24 12938003 ~E~~'t'f'l THREAD TAKE-UP LEVER PIN 1 
25 12923031 1m{Q; OIL WICK 0.15 
26 S10024 ifi.Mi'HM6X10 SCREWM6X10 2 
27 11626004 ~E~ffat:ii!H TAKE UP LEVER THRUST PIN 1 
28 12922015 1%t&:~ PLUG 1 
29 12923012 1m{Q; OIL WICK 2 
30 12903002 t!i)J~il!$il!'ft'R BUSH R 1 
31 12908003 jt~ SET SCREW COLLAR 2 
32 S10017 ~!!H M6X5 SCREWM6X5 4 
33 B10002 JJ_Hil!lf~6004ZZN R BALL BEARING 6004ZZNR 1 
34 B04022 J-'UM~6004ZZ BALL BEARING 6004ZZ 1 
35 12912007 1m{Q; r:X:~u FLAT SUPPORT U 1 
36 S04030 ~!!HM5X6 SCREWM5X6 1 
37 12912008 1m{Q;TY:~D FELT SUPPORT D 1 
38 12923003 1m{Q; FLAT 1 
39 12923021 1m~ OIL WICK 0.02 
40 S05048 ifi.Mi'HM4x10 SCREWM4X10 2 
41 12923021 1m~ OIL WICK 0.02 
42 1290200200 ttff1!iMil!m14 NEEDLE BAR ROCKING COMPONENTS 1 
43 1290100100 ttffflm14 NEEDLE BAR ROCKING BASE ASM 1 
44 12905003 ttffillltiJlaff NEEDLE BAR CRANK ROD 1 
45 12909001 #ltfl":fk:+]llf SLIDE BLOCK SLIDER 1 
46 12909002 #ltfl":fk: ROC~NGRODSQUAREBLOCK 1 
47 12905002 ttff:ff'!Jii!' NEEDLE BAR CLAMP 1 
48 129S30021 ~!!HM3.5X8 SCREW M3.5X8 1 
49 12923002 ttff~ CAP NBAR 1 
50 12902003 ttff NEEDLE BAR 1 
51 4213401800 tt=*J:Bmm NEEDLE CLAMP 8MM 1 
52 4213401900 tt=*J:10mm NEEDLE CLAMP 10MM 1 
53 4213402000 tt=*J:12mm NEEDLE CLAMP 12MM 1 
54 4213402100 tt=*J:14mm NEEDLE CLAMP 14MM 1 
55 4213401500 tt=*J:16mm NEEDLE CLAMP 16MM 1 
56 4213401600 tt=*J:18mm NEEDLE CLAMP 18MM 1 
57 4213401700 tt=*J:20mm NEEDLE CLAMP 20MM 1 
58 421S10035 ~!!HM2.5X3.5 SCREW M2.5X3.5 2 
59 40717002 t!LftMT190 16# NEEDLE MT190 16# 2 
60 S04031 ~!!HM6X16 SCREWM6X16 1 
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30, ffi)ltpffi.{tf:(1)/ UNIT MECHANISM COMPILATION CLAMP FOOT UNIT(1) 

!FS i~ W]f4~ z Ofh< Description 
:;&; 

Ref. No. Part No. Am!. 
1 42101013 ;t:J~~ BASE PRESSER ARM R 1 
2 400927 ifti~i~ FULCLUM BOSS 2 
3 S05129 ifi.Mi'HM5x16 BOLT 4 
4 42108003 :t"llll THRUST COLLAR 4 
5 S09008 ifi.Mi'HM5X5 SCREWM5X5 4 
6 42101014 1JTF.Y:~ FOLDING PLATE BKT 2 
7 S05067 ifi.Mi'HM5x10 BOLT 4 
8 400694 ~~lliij!p)'l!; TURNING BASE SUPPORT 2 
9 S05048 ifi.Mi'HM4x10 SCREWM4X10 4 
10 42102016 ~~i,.Si~$!!! TURNING BASE SHAFT 2 
11 S09012 ifi.Mi'HM4X4 SET SCREW M4X4 4 
12 H05006 -Fjf5 E-RING 2 
13 42101016 ),jjf fft]t;E-)!; TURNING BASE L 1 
14 42101017 ;t:J:fjf fft]!; E-)!; TURNING BASE R 1 
15 42112081 1fT fft -t& jif'. jf Y: ~ FOLDING PLATE SPRING BKT 2 
16 421S13035 ifi.Mi'HM4x8 SCREWM4x8 4 
17 42127007 :r~~jf FOLDING PLATE SPRING 2 
18 421S30015 j'f!jfY:tt SPRING HOLD PIN 2 
19 42112082 /,jif'.jfY:~ SPRING HOLD PLATE L 1 
20 421S17004 ifi.Mi'HM4X25 SCREWM4X25 1 
21 42112083 ;tJ jif'. jf Y: ~ SPRING HOLD PLATER 1 
22 421S17004 ifi.Mi'HM4X25 SCREWM4X25 1 
23 4211208400 ;t:J:fjf fft-t&~J3.14 FOLDING PLATER 1 
24 421S13035 ifi.Mi'HM4X8 SCREWM4X8 2 
25 4211208500 ),jjf fft-t&~J3.14 FOLDING PLATE L 1 
26 421S13035 ifi.Mi'HM4X8 SCREWM4X8 2 
27 42130028 Jx~H~ REFLECTION SHEET 2 
28 42130029 xxw-un FOLDING PLATE CYLINDER 1 
29 42130029 xxw-un FOLDING PLATE CYLINDER 1 
30 42136001 ~B'Jf<-'k ELBOW UNION 2 
31 42102017 A:lliBtPY: :f'Hil! PIVOT SHAFT 1 
32 421S14009 ifi.Mi'HM6X6 SCREWM6X6 2 
33 400928 A:lliBtPY:~ PIVOT BASE 1 
34 421S13036 ifi.Mi'HM6x25 SCREW 2 
35 400929 lliB!P$J!!Y::f'Jt~ PIVOT BKT 2 
36 421S13036 ifi.Mi'HM6x25 SCREW 4 
37 42101020 ;,~~ BASE PRESSER ARM L 1 

68 From the library of: Superior Sewing Machine & Supply LLC



T5878-78/SS 31. ffJJ!IJ~li14 (2) ) 

CLAMP FOO~ .~~~. ~~ ...... · · · · · · · . ....... 

69 From the library of: Superior Sewing Machine & Supply LLC



31, &Jl!llm 1"!'(2)/CLAMP FOOT UNIT(2) 

!FS i~ W]f4~ z Ofh< Description 
:;&; 

Ref. No. Part No. Am!. 
1 40736042 1RmHt-* FEED ADJUSTING JOINT 1 
2 400930 ),JL:Jjtpi~ GARMENT CLAMP ARM L 1 
3 42102018 ),.!J:!.jfj-i~$!!! SLIDING SHAFT L 1 
4 S05004 ifi.Mi'HM5X14 HEXAGONAL-HOLE SOL T M5X14 1 
5 42102019 ),5[-ifti~$!!! SLIDING SHAFT L 1 
6 S05030 ifi.Mi'HM6x18 BOLT 1 
7 400750 J)frf:B. RATCHET KNOB 2 
8 421S13038 ifi.Mi'HM3X6 HEX SCREW M3X 6 2 
9 42128004 -li':IIJ WASHER 2 
10 42127008 )JJr ~+ j'f! jf RATCHET SPRING 2 
11 42109003 i:t~£k BALL 4 
12 421S30016 ifi.Mitt STOPPER STAD 2 
13 42112086 :t"lt& STOPPER PLATE 1 
14 421S13017 ~!!HM5x10 BOLT 2 
15 42112087 1--CfHY:~ SLIDE CYLINDER BKT 1 
16 S05067 ifi.Mi'HM5x10 BOLT 2 
17 42101022 :t"llk JYOINT PIN BKT 1 
18 S05004 ifi.Mi'HM5X14 HEXAGONAL-HOLE SOL T M5X14 1 
19 421S30017 :r~~n JOINT PIN 1 
20 400931 /,JL:JJtPt& GARMENT CLAMP L 1 
21 42122009 lli ij!;p +~~:(( GARMENT CLAMP RABBER RIGHT 1 
22 421S10023 ifi.Mi'HM5X8 SCREWM5X8 2 
23 42101024 lliB!PY:~ CLAMP PIVOT PIN 1 
24 421S13035 ifi.Mi'HM4X8 SCREWM4X8 1 
25 42128005 -li':IIJ WASHER 1 
26 421S30018 ifi.MitT FOLDING PLATE STOPPER 1 
27 N01004 ifi.Mi!;J:M5 NUTM5 1 
28 42112088 1fT fft Jllli -t& FLAP SCALE 1 
29 421S30019 J)frf:B.ifi.Mi'H KNOB SCREW 2 
30 42101025 ~~:t"llk SLANT FLAP STOPPER 2 
31 S04036 ifi.Mi'HM3X4 SCREWM3X4 2 
32 42128019 ~~M3 WASHER M3 2 
33 400932 ~~iHT FLAP PRESSER ARM 1 
34 42112089 ~~iHTY:~ FLAP-P-CYLINDER-BKT 1 
35 S05067 ifi.Mi'HM5x10 BOLT 2 
36 42126009 $!!! FLAP PRESSER PIN 1 
37 S09042 ~!!HM3x4 SCREWM3X4 2 
38 42122010 ~~+~~:(( FLAP PRESSER RUBBER 1 
39 400933 ~~lliij!p FLAP PRESSER 1 
40 421S13012 ifi.Mi'HM4x10 SCREW 2 
41 42112090 /,i~~t& SLANT FLAP BASE L 1 
42 42122011 t'l i~ Jx )'Ut~ SLANT FLAP SCALE SEAL 1 
43 421S17002 ifi.Mi'HM4X8 SCREWM4X8 2 
44 42130031 ~-un AIR CYLINDER 1 
45 42101028 iHti~ FLAP PRESSER JYOINT 1 
46 42130032 fJ~it:R~ SPEED CONTROLLER 2 
47 42130033 ~-un AIR CYLINDER 1 
48 42130032 fJ~it:R~ SPEED CONTROLLER 2 
49 42130034 Jx)'Ut~ REFLECTION SHEET 1 
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32, &Jl!llm1tf'(3)/CLAMP FOOT UNIT(3) 

!FS i~ W]f4~ z Ofh< Description 
:;&; 

Ref. No. Part No. Am!. 
1 40736042 1RmHt-* FEED ADJUSTING JOINT 1 
2 400934 ;tJ J];:Jjtpi~ GARMENT CLAMP ARM R 1 
3 42102018 ),.!J:!.jfj-i~$!!! SLIDING SHAFT L 1 
4 S05004 ifi.Mi'HM5X14 HEXAGONAL-HOLE SOL T M5X14 1 
5 42102019 ),5[-ifti~$!!! SLIDING SHAFT L 1 
6 S05030 ifi.Mi'HM6x18 BOLT 1 
7 400750 J)frf:B. RATCHET KNOB 2 
8 421S13038 ifi.Mi'HM3X6 HEX SCREW M3X 6 2 
9 42128004 -li':IIJ WASHER 2 
10 42127008 )JJr ~+ j'f! jf RATCHET SPRING 2 
11 42109003 i:t~£k BALL 4 
12 421S30016 ifi.Mitt STOPPER STAD 2 
13 42112086 :t"lt& STOPPER PLATE 1 
14 421S13017 ~!!HM5x10 BOLT 2 
15 42112087 1--CfHY:~ SLIDE CYLINDER BKT 1 
16 S05067 ifi.Mi'HM5x10 BOLT 2 
17 42101030 :t"llk JYOINT PIN BKT R 1 
18 S05004 ifi.Mi'HM5X14 HEXAGONAL-HOLE SOL T M5X14 1 
19 421S30017 :r~~n JOINT PIN 1 
20 400935 ;tJ lliiJtPt& GARMENT CLAMP R 1 
21 42122009 lli ij!;p +~~:(( GARMENT CLAMP RABBER RIGHT 1 
22 421S10023 ifi.Mi'HM5X8 SCREWM5X8 2 
23 42101024 lliB!PY:~ CLAMP PIVOT PIN 1 
24 421S13035 ifi.Mi'HM4X8 SCREWM4X8 1 
25 42128005 -li':IIJ WASHER 1 
26 421S30018 ifi.MiH FOLDING PLATE STOPPER 1 
27 N01004 ifi.Mi!;J:M5 NUTM5 1 
28 42112088 1fT fft Jllli -t& FLAP SCALE 1 
29 421S30019 J)frf:B.ifi.Mi'H KNOB SCREW 2 
30 42101032 ~~:t"llk FLAP STOPPER 2 
31 S04036 ifi.Mi'HM3X4 SCREWM3X4 2 
32 42128019 ~~M3 WASHER M3 2 
33 42101026 ~~iHT FLAP PRESSER ARM 1 
34 42112264 ~~iHTY:~ FLAP P CYLINDER BKT 1 
35 S05067 ifi.Mi'HM5x10 BOLT 2 
36 42126009 $!!! FLAP PRESSER PIN 1 
37 S09042 ~!!HM3x4 SCREWM3X4 2 
38 42122010 ~~+~~:(( FLAP PRESSER RUBBER 1 
39 400936 ~~lliij!p FLAP PRESSER 1 
40 421S13012 ifi.Mi'HM4x10 SCREW 2 
41 42112092 ;t:Ji~~t& FLAP BASER 1 
42 42122013 t'l i~ Jx )'Ut~ FLAP SCALE SEAL 1 
43 421S17002 ifi.Mi'HM4X8 SCREWM4X8 2 
44 42130031 ~-un AIR CYLINDER 1 
45 42101028 iHti~ FLAP PRESSER JYOINT 1 
46 42130032 fJ~it:R~ SPEED CONTROLLER 2 
47 42130033 ~-un AIR CYLINDER 1 
48 42130032 fJ~it:R~ SPEED CONTROLLER 2 
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33, ffi)ltp!J!Rf9Jl'jij[;/CLAMP FOOT FEED UNIT 

!FS i~ W]f4~ z Ofu< Description 
:;&; 

Ref. No. Part No. Am!. 
1 42112093 't:± J I k't:9t'i-t& SENSOR PLATE 1 
2 S05067 ifi.Mi'HM5x10 BOLT 2 
3 42101034 Ef\,fJL)'l!; CLAMP FOOT BASE 1 
4 421S13039 ifi.Mi'HM6X30 SCREWM6X30 4 
5 400937 lli ij!;p '!7 t& CLAMP FOOT PLATE 1 
6 421S17005 ifi.Mi'HM5X16 SCREW M5X16 7 
7 42112094 n;: B!P lrlt& CLAMP FOOT SPACER 2 
8 42102020 1'7i~$JI! CLAMP FOOT MAIN SHAFT 1 
9 P03015 k' 1fl4'~2x8.5 SPRING PIN 1 
10 42124006 $!!!;¥: BALL BEARING 2 
11 42112095 )'L;WJ]:@t CLAMP FEED DETECTIVE PLATE 1 
12 421S13035 ifi.Mi'HM4X8 SCREWM4X8 1 
13 42112096 lliB!P r1U1'7®:st~ CLAMP FEED SENSOR BKT 1 
14 S05033 ifi.Mi'HM6X12 BOLT 2 
15 40330010 )'t E§.1'7®1ili PHOTO SENSOR 1 
16 S05094 ifi.Mi'HM3X8 SCREWM3X8 1 
17 42108005 iHil!1ili COUPLING 1 
18 S09007 ifi.Mi'HM6X8 SCREWM6X8 2 
19 400938 El'liHf::st~ FOLLOW PULLEY BKT 1 
20 421S13042 ifi.Mi'HM8x35 SCREW 1 
21 W01010 -li':IIJMB WASHER M8 1 
22 N01008 ifi.Mi!;J:MB NUTM8 1 
23 P03018 k'1fL4'~ SPRING PIN 1 
24 42102021 JP11H2$il! FOLLOW PULLEY SHAFT 1 
25 421S14005 ~!!tTM4X6 SCREWM4X6 2 
26 42128007 ~~ WASHER 1 
27 400939 jp.ll$ c.p_ CLAMP FOOT BLOCK 1 
28 421S13039 ifi.Mi'HM6X30 SCREWM6X30 4 
29 42112097 'iHJL r1U:t"'i-t& LM STOPPER F 1 
30 S05028 ifi.Mi'HM6x14 SCREWM6X14 2 
31 400940 'iHJLJP:t"'i-t& LM STOPPER R 1 
32 S05028 ifi.Mi'HM6x14 SCREWM6X14 2 
33 42112099 JP1'7®:st~ SENSOR BKT 1 
34 S05081 ifi.Mi'HM6x8 BOLT 2 
35 42128023 -li':IIJ M6 WASHER M6 2 
36 40330010 )'t E§.1'7®1ili PHOTO SENSOR 1 
37 S05094 ifi.Mi'HM3X8 SCREWM3X8 1 
38 4213500100 r1UI<=iJZ:b.ffi~fl1't: DRIVING PULLEY 1 
39 421S14009 ifi.Mi'HM6X6 SCREWM6X6 2 
40 4213500200 JP l<=iJZ:b.ffi~J3.1't: FOLLOW PULLEY 1 
41 42124007 $!!!;¥: BEARING 2 
42 42135003 lj:JJZ:bw TIMING BELT 1 
43 42109004 'iHJL LM GUIDE 1 
44 S05031 ifi.Mi'HM6X20 SCREWM6X20 2 
45 400917 lli ij!;p _1[ !'t SLIDE BASE 1 
46 S05033 ifi.Mi'HM6X12 BOLT 4 
47 42112100 wm:sz:~ BELT CLAMP BASE 1 
48 S05040 ifi.Mi'HM6X16 SCREWM6X16 4 
49 42128040 -li':IIJ WASHER 4 
50 42112101 wm:tw BELT CLAMP 1 
51 S05067 ifi.Mi'HM5x10 BOLT 4 
52 42112102 wm:twlli-t& BELT CLAMP SPACER 2 
53 400941 lli ij!;p !liX i~ :st ~ LIFTING BLOCK 2 
54 42102022 If\ $ill LIFTING SHAFT 2 
55 421S14005 ifi.Mi'HM4X6 SCREWM4X6 4 
56 42112103 If\ H'if I~J LIFTING GUIDE 1 
57 S05067 ifi.Mi'HM5x10 BOLT 2 
58 42112104 1'7®1ilit& SENSOR PLATE 1 
59 S05067 ifi.Mi'HM5x10 BOLT 2 
60 42130035 ~-un AIR CYLINDER 2 
61 421S13046 ifi.Mi'HM5X45 SCREWM5X45 8 
62 42130032 fJ~it:R~ SPEED CONTROLLER 4 
63 421S30020 PLHflifi.Mitt STOPPER BOLT 1 
64 42112105 1\EtJi:st~ PAVING PLATE BASE 1 
65 S05028 ifi.Mi'HM6x14 SCREWM6X14 2 
66 42102023 cfJ lli -tM& $!!! PIVOT SHAFT 1 
67 42128010 -li':IIJ THRUST WASHER 4 
68 400918 cfJ lli -t& :t"'i .IR BINDER PIVOT BASE A 2 
69 S05035 ~!!HM5X25 HEXAGONAL-HOLE SOL T 2 
70 S09007 ifi.Mi'HM6X8 SCREWM6X8 2 
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34, jfj7Jffi.{tf:(1)/CORNER KNIFE UNIT(1) 

!FS i~ W]f4~ z Ofh< Description 
:;&; 

Ref. No. Part No. Am!. 
1 42101041 1'1'-* KNIFE GUIDE 3 
2 42130040 1'7~1ili AIRCYLINDER SENSOR 1 
3 42101043 ifi]J~Jtji.)J; KNIFE HOLDER BASE 3 
4 421S10015 ifi.Mi'HM3X8 SCREWM3X 8 1 
5 421S13048 ifi.Mi'HM3X8 SCREWM3X8 3 
6 42128019 ~~M3 WASHER M3 3 
7 400832 :t:J]J~ KNIFE HOLDER R 3 
8 400831 ),]]~ KNIFE HOLDER L 3 
9 421S13049 ifi.Mi'HM3X12 SCREW M3X12 6 
10 42128019 ~~M3 WASHER M3 6 
11 W02025 jif!jf.J"f':IIJM3 SPRING WASHER M3 6 
12 400730 lliJ-l:st~ KNIFE HOLDER 6 
13 421S30021 $!!!{11J.Mi'H ECCENTRIC PIN 6 
14 42102024 ifi]J$!!! ELEVATING SHAFT 3 
15 421S13050 ~!!HM4x8 SCREWM4X8 3 
16 400942 mn:st~ ASSYINDEX 1 
17 42122014 +~~Sc-li':IIJ CUSHION 6 
18 W01010 -li':IIJM8 WASHER M8 6 
19 42101049 jjj]J!jJXi~~ LIFTING BRACKET 3 
20 S01003 ifi.Mi'HM4x12 SCREWM4X12 3 
21 400731 :j"ll}(: STOPPER COLLOR 3 
22 421S13049 ifi.Mi'HM3X12 SCREW M3X12 3 
23 42112106 mJJ'ifi~J:st~ INDEX KNIFE GUIDE 3 
24 421S13031 ifi.Mi'HM4x10 SCREW 6 
25 42101050 i:t~ X i:t~ tt 'if ~it lfliJ CROSS ROLLER 1 
26 S05048 ifi.Mi'HM4x10 SCREWM4X10 6 
27 S05094 ifi.Mi'HM3X8 SCREWM3X8 8 
28 42133005 Z:b .itt EE\ i'JL ROLLER STACKER MOTOR 1 
29 42112107 EE\i'JL:st~ BALL SCREW BRACKET 1 
30 421S13038 ifi.Mi'HM3X6 HEX SCREW M3X 6 4 
31 421S13027 ifi.Mi'HM5x12 BOLT 2 
32 42130036 iHil!1ili COUPLING 1 
33 42124008 $!!!;¥: BEARING 1 
34 42102025 i:t~£kifi.MiH BALL SCREW 1 
35 42124009 $!!!;¥: BEARING 2 
36 42124010 f!E)J$!!!;¥: THRUST BEARING 2 
37 42129006 .tl.f!E:ff THRUST RING 2 
38 42108006 :t"llll AT SOL COLLAR 1 
39 S09042 ~!!HM3x4 SCREWM3X4 2 
40 42112108 i:t~ £1d1.H ll'll !£ -t& BALL SCREW DRIVE PLATE 1 
41 S05059 ifi.Mi'HM4x12 SCREWM4X12 4 
42 421S13027 ifi.Mi'HM5x12 BOLT 2 
43 42130037 ~-un AIR CYLINDER 1 
44 42130038 fJ~it:R~ SPEED CONTROLLER 1 
45 42136007 ~B'11<-* HOSE ELBOW 1 
46 42112109 ifi7JI-"[,fH't:9t'i~ KNIFE DRIVE CYLINDER BRACKET 1 
47 421S13052 ifi.Mi'HM4X18 SCREWM4X18 2 
48 400693 !lJXi~ifi 7J-F:f:Hi CYLINDER NUT 1 
49 42126012 m n !lJX i~ 'if$il! PARALLEL PIN TYPE 1 
50 42112110 1'7~1ili~J"L:f& SENSOR SLIT 1 
51 S04037 ifi.Mi'HM3X6 SCREWM3X6 2 
52 42112111 mJJ!lJXi~'if$il!~ NUT GUIDE PLATE 1 
53 421S10038 ifi.Mi'HM4X6 SCREWM4X6 3 
54 42112112 1'7~1ili:st~ SENSOR BRACKET 1 
55 421S13031 ifi.Mi'HM4x10 SCREW 2 
56 42128042 -li':IIJ4.3x9x0.8 WASHER 4.3X9X0.8 2 
57 61910019 H~~ CABLE CLAMP 2 
58 61910020 H~~ CABLE CLAMP 1 
59 61910021 H~~ CABLE CLAMP 1 
60 421S11008 ifi.Mi'HM4X10 SCREWM4X10 4 
61 42112113 ;, :t:l1'7 ~1ili:f& SENSOR PLATE 2 
62 421S13053 ifi.Mi'HM3x6 BOLT 4 
63 400943 mnifl"r~:st~ INDEX BASE 1 
64 S09042 ~!!HM3x4 SCREWM3X4 4 
65 42124011 $!!!;¥: BEARING 3 
66 42129007 -Fjf C-RING 1 
67 400185 :t"l~' ~, METAL 1 
68 421S10022 ifi.Mi'HM4X6 SCREWM4X6 6 
69 42119010 :t:Jmn CORNER KNIFE R 3 
70 42119011 ),jjj]J CORNER KNIFE L 3 
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71 42122015 11Elt DUST SEAL 6 
72 42130040 1'7~1ili AIRCYLINDER SENSOR 1 
73 421S10015 ifi~'HM3X8 SCREWM3X 8 1 
74 42130040 1'7~1ili AIRCYLINDER SENSOR 1 
75 421S10015 ifi~'HM3X8 SCREWM3X 8 1 
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35, jfj7Jffi.{tf:(2) I CORNER KNIFE UNIT(2) 

!FS i~ W]f4~ z Ofh< Description 
:;&; 

Ref. No. Part No. Am!. 
1 42101041 1'1'-* KNIFE GUIDE 3 
2 42130040 1'7~1ili AIRCYLINDER SENSOR 1 
3 42101043 ifi]J~Jtji.)J; KNIFE HOLDER BASE 2 
4 421S10015 ifi.Mi'HM3X8 SCREWM3X 8 1 
5 421S13048 ifi.Mi'HM3X8 SCREWM3X8 3 
6 42128019 ~~M3 WASHER M3 3 
7 42101045 :t:J]J~ KNIFE HOLDER R 3 
8 42101046 ),]]~ KNIFE HOLDER L 3 
9 421S13049 ifi.Mi'HM3X12 SCREW M3X12 6 
10 42128019 ~~M3 WASHER M3 6 
11 W02025 jif!jf.J"f':IIJM3 SPRING WASHER M3 6 
12 400730 lliJ-l:st~ KNIFE HOLDER 6 
13 421S30021 $!!!{11J.Mi'H ECCENTRIC PIN 6 
14 42102024 ifi]J$!!! ELEVATING SHAFT 3 
15 421S13050 ~!!HM4x8 SCREWM4X8 3 
16 400942 mn:st~ ASSYINDEX 1 
17 42122014 +~~Sc-li':IIJ CUSHION 6 
18 W01010 -li':IIJM8 WASHER M8 6 
19 42101049 jjj]J!jJXi~~ LIFTING BRACKET 3 
20 S01003 ifi.Mi'HM4x12 SCREWM4X12 3 
21 400731 :j"ll}(: STOPPER COLLOR 3 
22 421S13049 ifi.Mi'HM3X12 SCREW M3X0.5X12 3 
23 42112106 mJJ'ifi~J:st~ INDEX KNIFE GUIDE 3 
24 421S13031 ifi.Mi'HM4x10 SCREW 6 
25 42101050 'if I~J~ "t:~~ CROSS ROLLER 1 
26 S05048 ifi.Mi'HM4x10 SCREWM4X10 6 
27 S05094 ifi.Mi'HM3X8 SCREWM3X8 8 
28 42133005 Z:b .itt EE\ i'JL ROLLER STACKER MOTOR 1 
29 42112107 EE\i'JL:st~ BALL SCREW BRACKET 1 
30 421S13038 ifi.Mi'HM3X6 HEX SCREW M3X 6 4 
31 421S13027 ifi.Mi'HM5x12 BOLT 2 
32 42130036 iHil!1ili COUPLING 1 
33 42124008 $!!!;¥: BEARING 1 
34 42102025 i:t~£kifi.MiH BALL SCREW 1 
35 42124009 $!!!;¥: BEARING 2 
36 42124010 f!E)J$!!!;¥: THRUST BEARING 2 
37 42129006 .tl.f!E:ff THRUST RING 2 
38 42108006 :t"llll AT SOL COLLAR 1 
39 S09042 ~!!HM3x4 SCREWM3X4 2 
40 42112288 i:tU1d1.H ll'll J£-t&(:t:l) BALL SCREW DRIVE PLATE (RIGHT) 1 
41 S05059 ifi.Mi'HM4x12 SCREWM4X12 4 
42 421S13027 ifi.Mi'HM5x12 BOLT 2 
43 42130037 ~-un AIR CYLINDER 1 
44 42130038 fJ~it:R~ SPEED CONTROLLER 1 
45 42136007 ~B'11<-* HOSE ELBOW 1 
46 42112109 ifi7JI-"[,fH"t:~~ KNIFE DRIVE CYLINDER BRACKET 1 
47 421S13052 ifi.Mi'HM4X18 SCREWM4X18 2 
48 400693 !lJXi~ifi 7J-F:f:Hi CYLINDER NUT 1 
49 42126012 m n !lJX i~ 'if$il! PARALLEL PIN TYPE 1 
50 42112110 1'7~1ili~J"L:f& SENSOR SLIT 1 
51 S04037 ifi.Mi'HM3X6 SCREWM3X6 2 
52 42112111 mJJ!lJXi~'if$il!~ NUT GUIDE PLATE 1 
53 421S13026 ifi.Mi'HM4x6 SCREW 1 
54 421S10038 ifi.Mi'HM4X6 SCREWM4X6 2 
55 42112112 1'7~1ili:st~ SENSOR BRACKET 1 
56 421S13031 ifi.Mi'HM4x10 SCREW 2 
57 42128042 -li':IIJ4.3x9x0.8 WASHER 4.3X9X0.8 2 
58 61910019 H~~ CABLE CLAMP 2 
59 61910020 H~~ CABLE CLAMP 1 
60 61910021 H~~ CABLE CLAMP 1 
61 421S11008 ifi.Mi'HM4X10 SCREWM4X10 4 
62 42112113 ;, :t:l1'7 ~1ili:f& SENSOR PLATE 1 
63 421S13053 ifi.Mi'HM3x6 BOLT 2 
64 400944 mn:st~ INDEX BASE FIXED 1 
65 S09042 ~!!HM3x4 SCREWM3X4 4 
66 421S13054 ifi.Mi'HM4x20 BOLT 1 
67 N01001 ifi.Mi!;J:M4 NUTM4 1 
68 42119010 :t:Jmn CORNER KNIFE R 3 
69 42119011 ),jjj]J CORNER KNIFE L 3 
70 42122015 11Elt DUST SEAL 6 
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71 42130040 1'7~1ili AIRCYLINDER SENSOR 1 
72 421S10015 IP~'HM3X8 SCREWM3X 8 1 
73 42130040 1'7~1ili AIRCYLINDER SENSOR 1 
74 421S10015 IP~'HM3X8 SCREWM3X 8 1 
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36, jfj7Jffi.{tf:(3)/CORNER KNIFE UNIT(3) 

!FS i~ W]f4~ z Ofh< Description 
:;&; 

Ref. No. Part No. Am!. 
1 400945 ;%7Jt,J:it& BASE 1 
2 400946 mn3:h\t& BASE 1 
3 S05087 ifi.Mi'HM5x12 SCREW M5X12 4 
4 42130040 1'7~1ili AIRCYLINDER SENSOR 1 
5 421S10015 ifi.Mi'HM3X8 SCREWM3X 8 1 
6 42102026 ifHil! SLIDE SHAFT 2 
7 421S14001 ifi.Mi'HM5x6 SCREWM5X6 3 
8 421S14005 ifi.Mi'HM4X6 SCREWM4X6 8 
9 S05134 ifi.Mi'HM4x25 SCREWM4X25 1 
10 N01001 ifi.Mi!;J:M4 NUTM4 1 
11 42133006 m n EE\i'JL CORNER KNIFE MOTOR 1 
12 S05048 ifi.Mi'HM4x10 SCREWM4X10 4 
13 42124012 $ill;¥: BEARING 1 
14 42135004 num n l~=iJZ:b.ffi DRIVE SPROCKET 1 
15 S09010 ifi.Mi'HM6X5 SCREWM6X5 2 
16 42112114 m n lj:JJZ:b.ffi:st~ CORNER KNIFE FEED BRACKET 1 
17 421S13027 ifi.Mi'HM5x12 BOLT 4 
18 42124013 $ill;¥: RADIAL BEARING 2 
19 42102027 JPm n lj:jJZ:b.ffi$il! LIFTING LEVER SHAFT 1 
20 42135005 JPm n lj:jJZ:b.ffi DRIVEN SPROCKET 1 
21 H05009 -Fjf7 E-RING 7 1 
22 42108007 :t"llll THRUST HOLDER 1 
23 42112115 m n lj:JJZ:bw lli.JR BELT RECEIVER 1 
24 421S13019 ~!!HM4x6 BOLT 2 
25 400947 k'1fLH~ PIN 1 
26 42112116 ll'llk'-t& FIXED PLATE 1 
27 421S13017 ~!!HM5x10 BOLT 2 
28 42112117 1N& SLANT CONER COVER 2 
29 S02004 ifi.Mi'HM4x8 SCREW 4 
30 42112118 1¥1N& SLANT CONER COVER 1 
31 421S10038 ifi.Mi'HM4X6 SCREWM4X6 2 
32 42135006 lj:JJZ:bw TIMING BELT 1 
33 N01004 ifi.Mi!;J:M5 NUTM5 1 
34 421S13046 ifi.Mi'HM5x45 SCREWM5X45 1 
35 61910021 H~~ CABLE CLIP 1 
36 421 S11 008 ifi.Mi'HM4X10 SCREWM4X10 1 
37 S10008 ifi.Mi'HM4X6 SCREWM4X6 1 

84 From the library of: Superior Sewing Machine & Supply LLC



37. ~ffi;fim1tf: 

· ..................... BINDER UNIT ..... 

f 
32 

29 

85 From the library of: Superior Sewing Machine & Supply LLC



37, "P llil!iffi. 14 /BINDER UNIT 

!FS i~ W]f4~ z Ofh< Description 
:;&; 

Ref. No. Part No. Am!. 
1 42136014 wiPv~ry:f--[ Y.~+Jt:-*4 UNION 2 
2 421S14018 ifi.Mi'HM4X15 SCREWM4X15 2 
3 S05087 ifi.Mi'HM5x12 SCREW M5X12 2 
4 S05129 ifi.Mi'HM5x16 BOLT 4 
5 400919 cfJ lli -t& 'if -t& BINDER BASE PLATE 1 
6 42130049 1--[fH AIR CYLINDER 1 
7 40330010 Yt E!!1'7~1ili PHOTO SENSOR 1 
8 S05094 ifi.Mi'HM3X8 SCREWM3X8 1 
9 42112119 1'7~1ili:st~ BINDER SENSOR BKT 1 
10 421S13012 ifi.Mi'HM4x10 SCREW 2 
11 42112120 1'7~1ili:t"'i-t& BINDER SENSOR PLATE 1 
12 400948 1--[ffiT!lJXi~.IR CYLINDER JOINT 1 
13 42130050 fJ~it:R~ SPEED CONTROLLER 2 
14 421S20010 $!!!{11J.Mi'H SHOULDER SCREW 1 
15 400949 cf"lli-t&~H BINDER PLATE 1 
16 S05035 ifi.Mi'HM5X25 HEXAGONAL-HOLE SOL T 1 
17 42102028 cfJ lli -t&!J!XtMil! SHAFT 1 
18 42126015 k' 1.\L$!!! PARALLEL PIN 1 
19 42124014 ~J.UI$!!!4\:1528 UPPER SHAFT THRUST BEARING 2 
20 42108008 :t"'illl THRUST COLLAR 1 
21 421S14009 ifi.Mi'HM6X6 SCREWM6X6 1 
22 S12001 ifi.Mi'HM6X8 SCREWM6X8 1 
23 42103008 41H~ METAL 1 
24 400950 ~HB BINDER PLATE B 1 
25 421S13057 ifi.Mi'HM8X30 SCREWM8X30 1 
26 42128043 !t':lll15x24x2.5 WASHER 15X24X2.5 1 
27 42124015 $J!!;fi:HMK1510 BEARING 1 
28 P03015 k' 1fL4'~ q>2x8. 5 SPRING PIN 1 
29 42101060 ~He BINDER PLATE C 1 
30 S05035 ~!!HM5X25 HEXAGONAL-HOLE SOL T 1 
31 42112121 .Wt& CAM COVER 1 
32 421S13058 ifi.Mi'HM4X6 SCREWM4X6 2 
33 42102029 4'~ BEARING SHAFT 1 
34 804013 :£;)($ffi4\:605ZZ BALL BEARING 1 
35 42103009 'ifi~J¥l: DRIVING LINK ROLLER. 1 
36 S09015 ifi.Mi'HM4X10 SCREWM4X10 1 
37 42102030 cfJ lli-t&J:$!!! SHAFT 1 
38 42126016 k' 1.\L$!!! PARALLEL PIN 2 
39 42124014 ~J.UI$!!!4\:1528 UPPER SHAFT THRUST BEARING 2 
40 42108008 :t"'illl THRUST COLLAR 2 
41 421S14009 ifi.Mi'HM6X6 SCREWM6X6 3 
42 S12001 ifi.Mi'HM6X8 SCREWM6X8 1 
43 42112122 ll'llk':st~ ROCK PLATE 1 
44 S05087 ifi.Mi'HM5x12 SCREW M5X12 2 
45 42112123 :t"'it& ROCK PLATE BKT 1 
46 42101061 4'lJ1-*3t~ ROCK BASE 1 
47 421S13059 ifi.Mi'HM5X20 BOLT M5x20 2 
48 421S30022 :r;Jttt* BALL PLUNGER 2 
49 N01008 ifi.Mi!;J:M8 NUTM8 2 
50 42101062 cfJ lli -t& "*E-)!; BINDER FITTING BASE 1 
51 S05031 ifi.Mi'HM6X20 SCREWM6X20 1 
52 42112124 cfJ lli -t& i)liJ l1 t& BINDER FITTING BASE 1 
53 421S13059 ifi.Mi'HM5X20 BOLT M5x20 2 
54 W01023 -li':IIJM5 WASHER M5 2 
55 42101063 cfJ lli -t& [l'lJ k' :st ~ BINDER FITTING BASE 1 
56 421S13027 ifi.Mi'HM5x12 BOLT 4 
57 42101064 ;, .l.11ii J-1 ~ CLOTH GUIDE ARM L 1 
58 42101065 ;tJ .ct 1ii J-1 ~ CLOTH GUIDE ARM R 1 
59 421S13060 ifi.Mi'HM3x12 BOLT 2 
60 42112125 ;, .ct 1ii J-1 CLOTH GUIDE L 1 
61 42112126 ;tJ .ct 1ii J-1 CLOTH GUIDE R 1 
62 421S10026 ifi.Mi'H3/32-56X 5.5 SCREW 3/32-56X5.5 4 
63 42102031 .1.11iih $ill GUIDE PIN 1 
64 421S14017 ifi.MirrM3x12 SCREW 1 
65 42103010 .ct 1ii J-1 tl~ i~ ARM BUSHING 2 
66 H05018 --Fjf3.5 E-RING 3.5 2 
67 42101148 .1.11iih :st~ WORKPIECE GUIDE STOPPER 1 
68 421S13061 ifi.Mi'HM3x8 SCREW 1 
69 421S14018 ifi.Mi'HM4X15 SCREWM4X15 4 
70 N01001 ifi.Mi!;J:M4 NUTM4 4 
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71 42112127 .l1 ~[J J-1 jif'. ~ WORKPIECE GUIDE SPRING 1 
72 421 S11 003 l[i~'HM3X8 SCREWM3X8 1 
73 4210106700 cfJ lli 1'JHEl1tf: BINDER BASE 2 
74 421S17007 ~'/t)L~I[i~'H SCREW 10 
75 42131005 1k¥ CLAMP LEVER 1 
76 42112128 1--[/FfY:~ CONNECTOR PLATE 1 
77 42137021 !"u1';J/iit25 CAUTION LABEL(25) 1 
78 W02001 5if!~!t':IIJM5 SPRING WASHER M5 4 
79 42128015 !t':IIJ WASHER 4 
80 N01001 l[i~L;J:M4 NUTM4 2 
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MARKING UGHT UNIT 
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38, }E{f[:KH!l1tf'IMARKING LIGHT UNIT 

!FS i~ W]f4~ z Ofh< Description 
:;&; 

Ref. No. Part No. Am!. 
1 42101128 t~fill:X:~ STEERING RACK 1 
2 42108003 :t"llll THRUST COLLAR 2 
3 S09008 IP.Mi'HM5X5 SCREWM5X5 4 
4 S05068 ~!!n BOLT 4 
5 42101127 x~rB~ SUPPORT TUBE 1 
6 40701126 Y:~ HILDER 4 
7 407S30033 iYWYe;Y:~tw HOLDER 4 
8 N01007 IP.Mi!;J:M6 NUTM6 4 
9 40701041 -'kH CLAMP 4 
10 42130104 i%()'L;j:J LASER 3 
11 S05063 IP.Mi'HM4X25 SCREWM4X25 4 
12 S10008 IP.Mi'HM4X6 SCREWM4X6 8 
13 S05061 IP.Mi'HM4X15 SCREWM4X15 4 
14 40730020 ~'/i%()'L;j:J LASER 1 
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39, ~1!fi'1Em$1ttt CLOTH LENGTHEN DEVICE 

!FS i~ W]f4~ z Ofh< Description 
:;&; 

Ref. No. Part No. Am!. 
1 42130051 ~Jil AIR CYLINDER 1 
2 42130032 l11JIT.Il~ SPEED CONTROLLER 2 
3 42111003 t%tH.Ji:J: CLOTH LENGTHEN EDGE 1 
4 400952 tfr' 1'1' IE 1:\L :fk: CLOTH LENGTHEN SHAFT BASE 1 
5 S05040 ~!!HM6X16 SCREWM6X16 2 
6 42102036 tfr'i'i'~* CLOTH LENGTHEN DEVICE SHAFT 1 
7 S05072 ~!!HM6X30 SCREWM6X30 1 
8 400953 tfr' 1'1' t~ fillY:~ CLOTH LENGTHEN BRACKET 2 
9 S05068 ~!!n BOLT 4 
10 42102037 tfr' 1'1' Y: ~ ~* CLOTH LENGTHEN BRACKET SHAFT 1 
11 H05004 ~~12 E-RING 12 2 
12 42108008 t"i~ THRUST COLLAR 2 
13 421S14009 ~!!HM6X6 SCREWM6X6 2 
14 4211219600 tfr' 1'1' ~ Jir:X: ~m 14 CLOTH LENGTHEN BKT ASSY 1 
15 42130089 Mi7f* MAGNETIC SWITCH 1 
16 61911001 ~rg; URETHANE HOSE BLACK 1 
17 42137002 M~:tLw CABLE BAND 6 
18 42137021 '$f111'1F'1t25 CAUTION LABEL(25) 1 
19 61300007 ll'll!£-'k FIXED CLAMP 1 
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40, -=:.lj}3¥il*;;fJlffi.1tf' /PAVING PLATE DEVICE 

!FS i~ W]f4~ z Ofh< Description 
:;&; 

Ref. No. Part No. Am!. 
1 421S10014 ifi.Mi'HM4X6 SCREW M4X0.7X6 2 
2 400955 M:t&ll'li:;Et& PAVING PLATE BKT 1 
3 421S13065 ifi.Mi'HM5x16 BOLT 2 
4 421S13019 ~!!HM4x6 BOLT 4 
5 42128035 -li':IIJ4.3x12x1 PLAIN WASHER 4.3X12X1 4 
6 42122017 ifl"i~JYX:w SLIDE PROMOTING TAPE 4 
7 4211213100 M:t&llit& PAVING PLATE GUIDE 2 
8 421S10028 ifi.Mi'H9/64-40X 2 SCREW 9/64-40X2 8 
9 42112132 /,At11i* WORK PIECE CLAMP 1 
10 421S17004 ifi.Mi'HM4X25 SCREWM4X25 2 
11 42112133 /,At 11i*-l-"[,fliTY:~ WORK PIECE CLAMP CYLINDER BRACKET 1 
12 S05067 ifi.Mi'HM5x10 BOLT 2 
13 42130052 I-"[, fliT AIR CYLINDER 1 
14 41536009 fJ~it:R~ SPEED CONTROLLER 1 
15 42102038 /,At 11i*-!l1Xi~$!!! WORK PIECE CYLINDER ROD 1 
16 42112134 /,At 11i*-l-"[,fliTt& WORK PIECE CLAMP GUIDE PLATE 1 
17 42122018 1-"[,fliTJ!i.MiL;J: WORK PIECE CYLINDER ROD BUSH 2 
18 421S13017 ~!!HM5x10 BOLT 2 
19 40736036 YJJ;'ii-"[,Y,f'l(~ QUICK COUPLING 1 
20 61911001 ~R URETHANE HOSE BLACK 1 
21 42137022 1-"[,P.' st,J;7 WIRE MARK (7) 11 
22 42137002 M~:tLw CABLE BAND 6 
23 42112135 = llJHa m:: t& PAVING PLATE 2 
24 4211213600 cfJ t<t 1ii * ~J3.1tf' HAIR CLOTH PRESSER 1 
25 421S17002 ifi.Mi'HM4X8 SCREWM4X8 2 
26 40730095 I-"[, fliT AIR CYLINDER 1 
27 421S13054 ifi.Mi'HM4x20 BOLT 2 
28 N01001 ifi.Mi!;J:M4 NUTM4 2 
29 42112137 cfJ t't 1ii ~-"[,fliT Y: -~ HAIR CLOTH PRESSER CYLINDER BRACKET 1 
30 421S13027 ifi.Mi'HM5x12 BOLT 2 
31 42136001 ~F\'11<~ ELBOW UNION 1 
32 42112138 fliT~ CYLINDER COVER 1 
33 4211213900 ifl"rN&8-14 SEWNING TABLE UNIT PAVING 8 -14 1 
34 4211214000 ifl"rN&16-20 SEWNING TABLE UNIT PAVING 16-20 1 
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41, ~~~]![/BOBBIN WINDER MECHANISM 

!FS i~ W]f4~ z Ofu< Description 
:;&; 

Ref. No. Part No. Am!. 
1 1293100300 ~!'{1ili~.El<'l-1't BOBBIN WINDER UNIT 1 
2 H05012 :t"lii!E4 RETAINING RING E4 1 
3 1290100500 ~!'{$!!! ]t;J.il!;~.El1't B WINDER SHAFT SUPPORT ASSY 1 
4 12902012 ~!'{$!!! ]t;J.il!;~.El1't BOBBIN WINDER SHAFT 1 
5 001008 0%11JP9 0 PRING P9 1 
6 12928021 l~IIJS6 WASHER PLAIN S6 1 
7 12935005 ~!'x¥l': BOBBIN WINDER WHEEL 1 
8 S09019 IP.Mi'HM5X5 SET SCREW SOCKER CFT) M5X5 2 
9 12922014 +~&:~11!29 RUBBER RING 29 1 
10 1291000600 t~;5-'k~¥l':~.El1't BOBBIN PRESSER CAM ASSY 1 
11 12910007 t~ ;5-'k ~ ¥l: BOBBIN PRESSER CAM 1 
12 12902013 t~;5-'k$il! BOBBIN WINDER ARM SHAFT 1 
13 S09019 IP.Mi'HM5X5 SET SCREW SOCKER CFT) M5X5 1 
14 H05012 :t"lii!E4 RETAINING RING E4 1 
15 12928021 l~IIJS6 WASHER PLAIN S6 2 
16 12904005 t~ ;5JII~ fW BOBBIN PRESSER ARM 1 
17 S04040 IP.Mi'HM4X12 SCREW PAN M4X12 1 
18 12912050 t~;5-'k BOBBIN PRESSER 1 
19 129S11007 IP.Mi'HM4X5 SCREWM4X5 1 
20 12911009 r~;e:;J.!l!; BOBBIN SUPPORT 1 
21 12912051 ~i'x+IH BOBBIN WINDER LEVER 1 
22 12927014 j'f!jf SPRING 1 
23 12927015 j'f!jf BOBBIN WINDER BASE SPRING 1 
24 12922015 0%'1'f;1tlll 0 RING SS5 1 
25 129S11 006 ll'li:;EIP.Mi'H BOBBIN WINDER TENSION ASSY 3 
26 12919001 l;JJ]J DISC TENSION 1 
27 S04030 IP.Mi'HM5X6 SCREWM5X6 1 
28 1291201100 ~!'x1ili-'k~'x~.EI.1't TENSION NUT 1 
29 12913007 -'k!'U.t WASHER 2 
30 12927016 -'ki'{jif!jf SET SCREW SOCKER CFT) M5X5 1 
31 129S30013 llii'M.MiL;J: SUPPORT TUBE 1 
32 12928014 .tl.i~~~~~ CHECK WASHER 1 
33 S09019 IP.Mi'HM5X5 SET SCREW SOCKER CFT) M5X5 1 

96 From the library of: Superior Sewing Machine & Supply LLC



T5878-78/68 
42. *'t:trfffif}i~p COMPONENTS ................... ····················· ... . POCKET BAG C ............................ .. .............. .... ... 

0 

97 From the library of: Superior Sewing Machine & Supply LLC



42, }t::tffffi~tll.{tj:/POCKET BAG CLAMP COMPONENTS 

!FS i~ W]f4~ z Ofh< Description 
:;&; 

Ref. No. Part No. Am!. 
1 42112055 H:tllffif& POCKET BAG CLAMP 1 
2 421810020 ~!!tTM4X5 SCREWM4X5 2 
3 42128014 -li':IIJ WASHER 2 
4 N01001 ~!!£l:M4 NUTM4 2 
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43, :I$~~~1Htf:(1) /CLAMP BAR STACKER DEVICE (1) 

!FS i~ W]f4~ z Ofh< Description 
:;&; 

Ref. No. Part No. Am!. 
1 4213201100 :l"lt~1ili!'t STACKER BASE E 1 
2 4213201200 :l"lt~1ililli:H CLOTH BRUSH BAR 1 
3 42103014 41H~ METAL 2 
4 S09008 ifi.Mi'HM5X5 SCREWM5X5 2 
5 42102043 $!!! SHAFT B 1 
6 S09009 ifi.Mi'HM5X10 SCREWM5x10 2 
7 42128011 -li':IIJ THRUST WASHER 4 
8 4213201400 :l"lt~1ili~rJNH CLOTH BRUSH BAR 1 
9 42103014 41H~ METAL 5 
10 S09008 ifi.Mi'HM5X5 SCREWM5X5 4 
11 S09009 ifi.Mi'HM5X10 SCREWM5x10 2 
12 42128011 -li':IIJ THRUST WASHER 4 
13 42108008 :t"llll THRUST COLLAR 1 
14 421S14009 ifi.Mi'HM6X6 SCREWM6X6 2 
15 4213201500 tJ)'(HY:~ CLOTH BRUSH BAR 1 
16 S09007 ifi.Mi'HM6X8 SCREWM6X8 2 
17 42102044 $!!! SHAFT 1 
18 42108008 :t"llll THRUST COLLAR 1 
19 S09007 ifi.Mi'HM6X8 SCREWM6X8 2 
20 42128010 -li':IIJ THRUST WASHER 4 
21 42132007 tJ)'(H CLOTH BRUSH BAR 1 
22 42108012 ll'll!£111 CLAMP 2 
23 S05033 ifi.Mi'HM6X12 BOLT 2 
24 N01009 ifi.Mi!;J:M10 NUT M10 5 
25 4213201600 1¥tNT SAFTY BAR 1 
26 S09007 ifi.Mi'HM6X8 SCREWM6X8 2 
27 42112179 Ef\f~R~Y:~ VALVE BRACKET 1 
28 421S13029 ~!!HM6x12 SCREW 3 
30 42130062 ~-un CYLINDER 1 
31 4211218000 1--CfuUHrl! CLEVIS HOLDER 1 
32 S05028 ifi.Mi'HM6x14 SCREWM6X14 2 
33 W01003 -li':IIJ WASHER 2 
34 N01007 ifi.Mi!;J:M6 NUTM6 2 
35 40736020 1R .EtJt-* ROD END 1 
36 421S12007 ifi.Mi'HM10X35 SCREW M 1 OX35 1 
37 42128050 -li':lll10.5x21x2 WASHER 10.5X21X2 4 
38 42130098 fJ~it:R~ SPEED CONTROLLER 2 
39 42130089 frliOIX MAGNETIC SWITCH 2 
40 42130063 ~-un AIR CYLINDER 1 
41 42136021 YJJ;'Jf'l<-* CYLINDER JOINT 1 
42 421S30024 ~-un ll'll J£ifi.Mi tt CYLINDER SHAFT 1 
43 H05013 -Fjf6 E-RING 6 1 
44 400751 1Q;*H* CYLINDER ROD STOPPER 1 
45 42130098 fJ~it:R~ SPEED CONTROLLER 2 
46 42130090 ll'll!£-'k FIXED CLAMP 1 
47 42130064 ~-un CYLINDER 1 
48 421S30024 ~-un ll'll J£ifi.Mi tt CYLINDER SHAFT 1 
49 H05013 -Fjf6 E-RING 6 1 
50 40736025 1RmH'l<-* ROD END 1 
51 421S12008 ifi.Mi'H HEXAGONAL HEADED SOL T 1 
52 W01010 -li':IIJMB WASHER M8 4 
53 42130098 fJ~it:R~ SPEED CONTROLLER 3 
54 42126024 11<-*H~ PIN 1 
55 42130032 fJ~it:R~ SPEED CONTROLLER 1 
56 42136022 11<-* BUSHING 2 
57 4073000900 iflillli R~ REGULATOR 1 
58 42136023 ilfttH'l<-* UNIVERSAL NIPPLE 1 
59 40730043 IJtPfl!'M& ACTUATOR 1 
61 40736045 ~''Ffl'l<-* HOSE ELBOW 3 
62 61911001 ~R URETHANE HOSE BLACK 10 
63 61911001 ~R URETHANE HOSE BLACK 1.5 
64 421S11011 ifi.Mi'HM4X8 SCREWM4X8 1 
65 4213007600 EE\ r~ R~ ~.13.1'1= MANIFOLD VALVE ASSY 1 
66 421S13012 ifi.Mi'HM4x10 SCREW 2 
67 S05063 ifi.Mi'HM4x25 SCREWM4X25 2 
68 42130003 EE\ r~ R~ E§J'l<-* AIR VALVE CABLE ASM 3 
69 42130091 ll'll!£-'k FIXED CLAMP 1 
70 42137002 M~:tLw CABLE BAND 10 
71 42137013 ~JHLw CABLE BAND 10 
72 61910028 ifl.MiJ!!fY. SPIRAL TUBE 0.5 
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T5878-78/GB 
43. :ft~:Bm{lf: k~R DEVICE (1) 
CLAMP BAR STA~ .............. .... . . .......... . 

62 

43 

101 

70 
y 

72 
71 64~- ~A~ y 73-if) ,. 

J'"~ 
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73 42137027 H~~ CABLE CLIP 1 
74 42137005 f'ilit,J;t,J/tt WEEE MARK LABEL 1 
75 42112181 R~~ VALVE COVER 1 
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T5878-78/6B ~®mftJ: (2) 
44. :litE ~TACKER DEVICE (2) 
CLAMP BARS ···················· ··············· 
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44, :Jt1U!tll.14(2) /CLAMP BAR STACKER DEVICE (2) 
!FS i~ W]f4~ z Ofh< Description 

:;&; 
Ref. No. Part No. Am!. 

1 400956 :l"lt~1ili[l'llk'i't STACKER BASE 1 
2 S05007 ifi.Mi'HM8X20 SCREWM8X20 3 
3 W01010 -li':IIJM8 WASHER M8 3 
4 4213201700 !f-&i~Y:~ STACKER BASE 1 
5 42108014 i~ BASE COLLAR 1 
6 S09001 ifi.Mi'HM6X10 SCREWM6X10 2 
7 42112182 [I'll k' t):tJ!Y:~ STACKER BASE 1 
8 S05040 ifi.Mi'HM6X16 SCREWM6X16 4 
9 W01003 -li':IIJ WASHER 4 
10 42126018 k'1fLH~ BASE STAD 1 
11 421S17009 ifi.Mi'HM5X10 SCREW M5X10 1 
12 421S12009 1\fiM-Mitt HEXAGONAL BOLT 1 
13 N01008 ifi.Mi!;J:M8 NUTM8 1 
14 42112183 :l"lt~tJLY::f'Jtt& STACKER SUPPORT PLATE 1 
15 421S13022 ifi.MiftM8X16 SOL T M8X16 4 
16 W01010 -li':IIJM8 WASHER M8 4 
17 42112184 1'7~1ili"t:~~ SENSOR PLATE 1 
18 421S13012 ifi.Mi'HM4x10 SCREW 2 
19 1143002300 "t:±J I )(jJ3.1't HEAD DETECT SWITCH ASM. 1 
20 421S13012 ifi.Mi'HM4x10 SCREW 1 
21 42131006 [I'll k' t):tJ!Y:~ ADJUSTABLE FASTENERS 1 
22 421S17009 ifi.Mi'HM5X10 SCREW M5X10 4 
23 N01007 ifi.Mi!;J:M6 NUTM6 2 
24 S05007 ifi.Mi'HM8X20 SCREWM8X20 4 
25 W01010 -li':IIJM8 WASHER M8 4 
26 42102045 $J!!C SHAFT C 1 
27 810018 ):t~i~$!!!4\: ROLLING BEARING 2 
28 42128012 -li':IIJ WASHER 2 
29 42101093 :i"lt~1i)i:r[:\I:NtT CLAMP BASE 1 
30 S09007 ifi.Mi'HM6x8 SCREWM6X8 2 
31 42112185 :l"lt~**r~El* CLAMP BASE NUT 1 
32 42102046 :f'!tlHT ASSIST BAR 1 
33 42112186 iHl<1't ASSIST PLATE 1 
34 42112187 iHl<1't ASSIST BAR SUPPORT PLATE 1 
35 S05080 ifi.Mi'HM10X20 SCREW M 1 OX20 1 
36 42122024 :i"lt~1i)i:r[:\I:NtT:f.P~~ CLAMP BASE CUSHION 1 
37 400954 Y:tt'kH STRUT CLAMP 1 
38 421S13072 ifi.Mi'H SCREW 4 
39 42112188 :l"lt~1ili~JN& STACKER ROCK PLATE 1 
40 S05028 ifi.Mi'HM6x14 SCREWM6X14 4 
41 W01003 -li':IIJ WASHER 4 
42 42130063 ~-un AIR CYLINDER 1 
43 421S30023 ~-un [I'll k'ifi.Mi tt CYLINDER SHAFT 1 
44 H05013 -Fjf6 E-RING 6 1 
45 40736020 1R .EtJl<-* ROD END 1 
46 421S13073 ifi.MiftM10X55 HEXAGONAL-HOLE SOL T M10X55 1 
47 42128050 -li':lll10.5x21x2 WASHER 10.5X21X2 4 
48 42137001 ~-'6-f;J~~ ATTENTION SEAL 1 
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T5878-78/68 45. m;ffl~m14 < ~JE~ll14 > 

ROLLER STACKER DE~~~ .............. ······· ........... 

:~~ 1 9 18 

17
15 ~@@~ 14 

~//' 
31 3 O A 

65 

65 

65 

L.----
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45, ~;fp"$fr~:'i!VROLLER STACKER DEVICESP 

!FS i~ W]f4~ z Ofu< Description 
:;&; 

Ref. No. Part No. Am!. 
1 42101095 iKffi~fl1't:Y:W~ ROLLER STACKER BASE 1 
2 421S13057 ifi.Mi'H M8X30 SCREWM8X30 2 
3 42130067 Ef\f~R~ 5-PORT SOLENOID VALVE 1 
4 42130003 EE\ r~ R~ E!! Jt "* AIR VALVE CABLE ASM. 1 
5 S04076 ifi.Mi'H M3X8 SCREW M3X8.0 2 
6 4213007400 l:t~~rJ¥l:f--[ffiH.El1't: ASSY ROLLER STACKER CYLINDER 1 
7 S05035 ~!!HM5X25 HEXAGONAL-HOLE BOLT 2 
8 42130032 fJ~it:R~ SPEED CONTROLLER 2 
9 42136001 ~B'11<-* ELBOW 1 
10 42112189 j'f!jf J-1 ROCK SPRING 1 
11 421S10014 ifi.Mi'HM4X6 SCREWM4X6 2 
12 S05028 ifi.Mi'HM6x14 SCREWM6X14 1 
13 42102047 ~·L.\$ffi PIVOT SHAFT 1 
14 42101096 Y:~ PIVOT BASE 1 
15 42108015 :t"llll THRUST COLLAR 2 
16 S12001 ifi.Mi'H M6X8 SCREWM6X8 1 
17 421S14009 ifi.Mi'HM6X6 SCREWM6X6 3 
18 42124022 $!!!;¥: THRUST BEARING 2 
19 42128013 -li':IIJ THRUST WASHER 4 
20 42102048 $!!! ROCK SHAFT 1 
21 42137018 H~~ CABLE CLIP 3 
22 421S10014 ifi.Mi'HM4X6 SCREWM4X6 3 
23 42137002 M~:tLw CABLE BAND 5 
24 42112190 1--[ffiT:J"lt.& CYL PLATE 1 
25 S05067 ifi.Mi'HM5x10 BOLT 2 
26 400957 ~JiiJit~J; CYL JOINT 1 
27 42103016 ~~ METAL 1 
28 42127012 j'f!jf SPRING 1 
29 H05009 -Fjf7 E-RING 7 1 
30 42112191 j'f!jf:J"lt& SPRING PLATE 1 
31 421S10033 ifi.Mi'H M3X8 SCREWM3X8 2 
32 400958 i:t~¥l:Y:W~ ROLLER STACKER ARM 1 
33 42130070 iHf<HJI!% ROLLER STACKER RERAY CORD D ASM 1 
34 42133005 Z:b .itt EE\ i'JL ROLLER STACKER MOTOR 1 
35 42128001 )!~fl*li SILENCER 2 
36 42128052 -li':IIJ6.2x9.5x1 WASHER 6.2X9.5X1 2 
37 S05031 ifi.Mi'HM6X20 SCREWM6X20 4 
38 400959 Y:~ SHAFT GUIDE BLOCK 1 
39 421S14005 ifi.Mi'HM4X6 SCREWM4X6 4 
40 42102049 $!!! GUIDE SHAFT 2 
41 42124023 $!!!;¥: BEARING 2 
42 H03001 -Fjf13.8 RETAINING RING 13.8 4 
43 421S12003 ~!H:IL~!!HM5x16 STOPPER BOLT 1 
44 42137005 f'ilit,J;t,J/tt WEEE MARK LABEL 1 
45 42102050 $!!! GUIDE SHAFT 2 
46 400960 M:t& BASE PLATE 1 
47 421S14005 ifi.Mi'H M4X6 SCREWM4X6 4 
48 42110004 ijQQQ1i)i DAMPER 1 
49 N01008 ifi.Mi!;J:M8 NUTM8 1 
50 S05070 ifi.Mi'HM6X10 SCREWM6X10 2 
51 400961 1Xr¥l:t-§ GEAR BOX 1 
52 S05094 ifi.Mi'HM3X8 SCREWM3X8 4 
53 42112195 .Wt& GEAR BOX COVER 1 
54 421S10027 ifi.Mi'HM3X6 SCREWM3X6 3 
55 421S14001 ifi.Mi'HM5x6 SCREWM5X6 2 
56 42108016 ~Hrl!*li WORM 1 
57 42124010 f!E)J$!!!;¥: THRUST BEARING 1 
58 42125004 1Xr¥l: WORM WHEEL 1 
59 421S14001 ifi.Mi'HM5x6 SCREWM5X6 2 
60 42108017 :t"llll LINK THRUST HOLDER 2 
61 421S14005 ifi.Mi'H M4X6 SCREWM4X6 4 
62 42124024 $!!!;¥: BALL BEARING 2 
63 42102051 i:t~¥l:Y:W$!!! ROLLER SHAFT 1 
64 400962 i:t~¥l: ROLLER 90 2 
65 42122028 OJ.UIIIJ ORING 4 
66 S09015 ifi.Mi'HM4X10 SCREWM4X10 2 
67 61911001 ~R URETHANE HOSE BLACK 0.5 
68 61911001 ~R URETHANE HOSE BLACK 0.3 
69 4213007500 i:t~¥l: EE\1'JL~J3.1't: ROLLER STACKER CTL 1 
70 42130069 ~ff<HJI!% ROLLER STACKER RERAY CORD ASM 1 
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T5878-78/68 46. ~{}rjG{tf: (1) 
GAUGE COMPONENTS (1) 

Need! e gauge Need I e pi ate Need I e c I amp as m. 
(Lett ) 

#Jifi #li #~~~:ftt ( tr:) 
4211901200 

& i I 
~ 

\1 .. 0034 
421810035 

mm !'¥% ~i'il#% !'¥% 0i'il#% 
8mm 1 42115002 8 4213400300 

1 Omm 2 42115001 9 4213400100 

12mm 3 42115003 1 0 4213400500 

14mm 4 42115004 1 1 4213400700 

16mm 5 42115005 1 2 4213400900 

1Bmm 6 42115006 1 3 4213401100 

20mm 7 42115007 14 4213401300 

Need! e gauge Needle thread k n i f e Need I e thread 
counter I< n i f e 

#Jifi i:Iff~i;IJJJ i:Iff~)EJJ 

i i ~ ~ 
mm !'¥% ~i'i!#% !'¥% ~i'il11f% 

Bmm 22 
42119004 

23 
1 Omm 

24 
42119003 28 42119001 

12mm 25 

14mm 
26 42119005 

16mm 

1Smm 
27 42119006 29 42119002 

20mm 

107 

Ne e d l e c I a mp a s m. 
{Right) 

#~~m1tj: < :;t:t) 

~ 
421810035 

JF% ~i'il#% 

1 5 4213400400 
1 6 4213400200 
17 4213400600 
18 4213400800 

1 9 4213401000 

20 4213401200 

2 1 4213401400 

Needl e thread 
clamp plate 

Tiff~~ 

[5) 
!'¥% ~i'il11f% 

30 42112006 

31 42112207 
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T5878-78/68 47. ttlli::7t1lf: (2) 
GAUGE COMPONENTS (2) 

Needle gauge Sewing table Paving pi ate 

#liE 71ti9J~ 71ti9J~ 

i i 
mm ff,~ ~i"ij{lj:~ ff,~ ~i"ij.flj:~ 

Bmm 

1 omm 
4211203700 3 4211213900 

12mm 

14mm 

16mm 

18mm 2 4211203800 4 4211214000 

20mm 

Needle gauge Aut o rna t i c i n t e r I i n i n g 
feeder 

Need! e gauge 

trim lf&JX!.rlti9J~ #liE 

i i 
, 

~ 

~-. i i 
mm ff,~ ~mff~ mm 

Bmm 
11 42112150 

1 Omm 
8.10.12.mm 

12mm 12 42112151 
14mm 1 3 42112152 14.16mm 

16mm 14 42112153 
1Bmm 15 42112154 18. 20mm 

20mm 16 42112155 

108 

Vacuum 

ll}i)Xl.7fti9J~ 

ff~ ~i"ijflj:~ 

5 

6 
4211214100 

7 

8 

9 4211214200 

1 0 

Corner knife 

1¥1JJ 

~ ! 
ff~ ~i"ijflj:~ 

1 7 42119010 
18 42119011 

19 42119013 

20 42119014 
2 1 42119015 
22 42119016 
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T5878-78/68 48. tf{f[jG{tf: (3) 
GAUGE COMPONENTS (3) 

Needle gauge Do u bl e we I t pa I c h pI ate 

#HE ~Uff&J:E:ml 

I I ·~ 
mm !¥% ~i'fl#% L R 

8mm 1 42112208 3. 3 3. 3 

2 42112289 3. 8 3. 8 
1 Omm 

3 42112209 4. 3 4.3 

4 42112290 4.8 4. 8 
12mm 

5 42112210 5. 3 5. 3 

14mm 6 42112211 6.3 6. 3 

16mm 7 42112212 7,3 7, 3 

18mm 8 42112213 8. 3 8. 3 

20mm 9 42112214 9. 3 9. 3 

Needle gauge Single wei I patch plale(for r i g h t ) 

#HE •:wt&J:E:ml 

I I ·I :k2: ) 
mm !¥% ~ifj{!f% L R 

8mm 1 0 42112215 3. 3 7.3 

1 Omm 11 42112216 4. 3 9. 3 

12mm 12 42112217 5. 3 11. 3 

14mm 1 3 42112218 6.3 1 3' 3 

16mm 14 42112219 7.3 1 5. 3 

18mm 1 5 42112220 8. 3 17. 3 

20mm 16 42112221 9. 3 19. 3 

109 

A 

1 4. 6 

1 7. 6 

1 8. 6 

21.6 

22.6 

26.6 

30.6 

34. 6 

38. 6 

A 

1 8. 6 

23. 6 

28.6 

3 3. 6 

38.6 

43.6 

48. 6 
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T5878-78/68 49.l=($J@!~oo (2) 
PNEUMATIC CIRCUIT DIAGRAM (2) 

I 
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49, '4.19J@I~00/PNEUMATIC CIRCUIT DIAGRAM 

!FS i~ W]f4~ z Ofh< Description 
:;&; 

Ref. No. Part No. Am!. 
1 42130102 ~rtt AIRGUN 1 
2 40736018 ~B'11<-'k HALF UNION 6XPT1/4 1 
3 40130103 ifi.Mi!J!f'ff COIL TUBE 1 
4 42136024 ~B'11<-'k STRAIGHT UNION 1 
5 42136016 W Pv~ ry: ~ R }1( Jk6 UNION 5 
6 42136019 ~B'11<-'k ELBOW UNION 3 
7 40736015 Y11<-'k Y UNION 4 
8 4213008800 .tt1m1ili FILTER 1 
9 42136018 1\ )J\. :Jm "* TRIPLE BRANCH UNIVERSAL ELBOW 1 
10 42130096 ifttM~ SLIDE VALUE 1 
11 42136001 ~~11<-'k ELBOW UNION 10 
12 4213009400 EE\ r~ R~ ~.13.1'1= MANIFOLD VALVE ASSY 1 
13 40736048 11<-'k BUSHING 1 
14 42136007 ~B'11<-'k HOSE ELBOW 7 
15 40736036 Y11<-'k Y UNION 4 
16 41536009 fJ~it:R~ SPEED CONTROLLER 1 
17 42136014 W Pv~ ry:~ R }1( Jk4 UNION 3 
18 42130032 fJ~it:R~ SPEED CONTROLLER 17 
19 42130038 fJ~it:R~ SPEED CONTROLLER 2 
20 42136010 ~B'11<-'k CONNECTOR 2 
21 42130050 fJ~it:R~ SPEED CONTROLLER 2 
22 42136004 ~~11<-'k ELBOW UNION 3 
23 42130087 t~l~~ SHUTTLE VALVE 1 
24 40730082 Ef\f~R~ MAGNETIC VALVE 1 
25 4213007400 ~fliT AIR CYLINDER 1 
26 42130008 ~fliT AIR CYLINDER 1 
27 42130001 ~fliT AIR CYLINDER 1 
28 42130007 ~fliT AIR CYLINDER 2 
29 42130005 ~fliT AIR CYLINDER 1 
30 40730095 ~fliT AIR CYLINDER 1 
31 42130051 ~fliT AIR CYLINDER 1 
32 42130037 ~fliT AIR CYLINDER 2 
33 42130031 ~fliT AIR CYLINDER 2 
34 42130029 ~fliT AIR CYLINDER 2 
35 40130049 ~fliT AIR CYLINDER 1 
36 42130033 ~fliT AIR CYLINDER 2 
37 42130035 ~fliT AIR CYLINDER 2 
38 42130004 ~fliT AIR CYLINDER 1 
39 4013007600 EE\ r~ R~ ~.13.1'1= MANIFOLD VALVE ASSY 1 
40 42136025 11<-'k BUSHING 
41 40730043 IJtPfl!'M& ACYUATOR 1 
42 42130064 ~fliT AIR CYLINDER 1 
43 42130098 fJ~it:R~ SPEED CONTROLLER 7 
44 42130062 ~fliT AIR CYLINDER 1 
45 42130063 ~fliT AIR CYLINDER 2 
46 42136023 ilfttHf<-'k UNIVERSAL NIPPLE 1 
47 4073000900 iflillli R~ REGULATOR 1 
48 40736045 ~B'11<-'k HOSE ELBOW 3 
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<!' !lill<7fifflfj(~jl$ !:::::;] 2 
BINDER OPEN SWITCH ASM 

<l'!lill<litJillf!lili'flili!i~ I!:! 3 
BINDER SENSOR RELAY CORD ASM -

;!c!liJIIJiiJEf!l:flili!i~ I!:! 4 
STEP OUT SENSOR CORD ASM -

>f~ffll>i!J£l!;fflf!l:ili'flii!l!i! 1111.... 5 
REVERSE FEED MOTOR SENSOR 

il!~llllf'F = 

~1~;f)XA 

JN2lA ~ ilf:J'tl):{!ljJ1 
LEI LAMP 1 

JN25A ilf::i'f)EJr[jJ2 
LE2 LAMP2 

JN26A ilf::i'fl): @.ir3 
LE3 LAMP3 

ii!J't1E{;ti:r4 JN27A LE4 LAMP4 

JN28A 

<I'JWiT{fl.ili'fl;li!i$ u::. 7 
AIRCYLINDER SENSOR -

JN29A 

:;\:IEJII#\lll'llilo!!$ 
BIG PRESSER ORG SENSOR CORD ASM 

l!::oJ! n 16 JN30A JN20A ~fi;I!_A 
il!.l(t!ill1fii'>~fll 

CHECK CLOTH SENSOR 

:lf!;f!lf!'JJ:7f~ 
STOP RUNNING SWITCH 

tEIIIii!\Willi>i! 
THREAD CHECK SENSOR ASM(L) 

:tillliiJ<flii!l!ti 
THREAD CHECK SENSOR ASM(R) 

ft:li<Jlflil!!\li! 
LEFT FLAP SENSOR 
;fi~Jlflill!>ti 

RIGHT FLAP SENSOR 

,._.. 
,._.. 
V-> 

~'i!JJlllli!17f'lC 
NEE SWITCH ASSY 

~iili!!~ifll!rflllflill!lii! 
AIRCYLINDER DROP SENSOR 

~'i!J!Ilifll!l:fH!illilli! 
AIRCYLINDER RISE SENSOR 

llill'E!IIiflJH!lllflill!liti 
AIRCYLINDER DROP SENSOR 

lliiJE!IlifllJJ:::Jtf!ill!li$ 
AIRCYLINDER RISE SENSOR 

ltii!J!Ilftll!!l:!f!l:flili!iti 

lliiJE!Il:ifilJ!l:!{;tfj;li!iti 

'i':"f:JlijJJ11J!;m!J 

1ao'<riTJ:rffi% 
180' NEEDLE BAR POSITION 

ftll1~tr7ffflif 
CORNER KNIFE DRAWER SWITCH 

;if;JJJ!lfil:f!illl1tfi 
CORNER KNIFE MOTOR SENSOR 

tE!Jl:.iJ<1"ili!i~ 
BOBBIN SENSOR N ASSY(L) 

;fiJi<.iJ<1i;!!i~ 
BOBBIN SENSOR N ASSY(R) 

JIIJ111lll< 
PEDAL SENSOR B ASM. 

t::]J! JN32A 

~ 
__, ~~ JN36A 39 

I ' ' d JN37A 
~ -1'1 

I l4 JN38A 

r:==; 1 ~ 
I '~ d JN39A 

;::::::::; 14 
JN40A 

3.1 

'- _, II ,..1 ~~lP.B 
~JN2lB 

~ JN25B/JN37B 

1 I v d JN26BIJN38B JN45B 

~ JN27BJJN39B 

~ JN28BIJN40B 

;) ££ d JN29B 

~ L.v d JN30B 

JN3lB 
JN20B 

JN32B 

JN33B 

JN4lB 

JN43B 

JN44B 

JN46B 

33 

32 
*"fj;!J< 

34 
lfMl!JI~;I<Ji'liT •!HI!il1! 
lfM<~EE111iTII!JI!Il1! 

lfE~~IT111ffii!JI!Il1! 
STACKER VALVE 

lfE.JiH.IEff@.i'f"<li!illlf 
AIRCYLINDER SENSOR 

lfEI'lllf1f1liff@.i'f"<!i!ll!i 
AIRCYLINDER SENSOR 

!tii'l!i!l:!W.tiiO 
STACKER POSITION SENSOR 

38 
llfi!<_B I IJNl4 

62 
.±lP. 40 

41 
JN6 b--------l 

±l!il!lj]l! 
POWER 

<l'llil!m. 

POWE'l) ±220VAC 

59~ 

CENTER KNIFE MOTOR 

58 
fl!ilii~fli:IR 

40 JPl JP4 

n JP3 61 JPS JP2 

I; 60 
1>JJJilAC 

l:ifil!IEI)Eil~ii!IJLiliR.Ifli!i!ll!i 
FIXED SIDE INDEX MOTOR SENSOR ; 

42 
JNI21o-Q 

li!i'l\lllli'll. 
BIG PRESSER MOTOR 

1ftj lJ (X) li'ii)El!lm, 
FIXED SIDE CORNER KNIFE MOTOR : 

ftJ)J'j#iil)jj~l!li'll.llRJ!.Illillli$ • 43 
JN?b----1 

44 

*30 

~ 
;\j< 
101! m 
*' 

48_MOVEMENT SIDE INDEX MOTOR SENSOR: 

Jrm cxJ $ililtt~m. 
MOVEMENT SIDE CORNER KNIFE MOTOR : 

ii!te:il-~11!11!~ 
ROLLER VALVE 

ii!~ll'IJillf!l:l!tf&IWH'i;JI!~ 
ROLLER POSITION SENSOR 

il!~ii!IJL 
ROLLER STACKER MOTOR 

p------- ~-~·· -1 

f==================~::m=n=nffiTrll~v~L;;;:OS, t~!;l!l!l!ilillj LOOSE WIRE VALVE 

57 . l1l:t!1l VL06, J!j:iJ<'E;£i!;!llll'J BLOW LINE HAIR VALVE 

VL01: <!'l!l:r'i!JfFii!JI!~ THE KNIFE IN THE UP-AND~DOWN MOTION OF VALVE 
VL02: iifiJ<.IjlJ il!il!illj FACE THREAD SCISSORS VALVE 
VL03: Jii:;!j!Jj)J il!!llillj THE ELECTROMAGNETIC VALVE SCISSORS 
VL04, JJCiJ<l!l!IIJ!lll WIRE FEEDING VALVE 

VL07, Q~1Jiffil1U: r>illf-1!>1\!ilil'j CLOTH PLATE UNDER ACTION OF VALVE 
VLOB: 'i'J]i!ff>!\il!illj EJECTOR PIN SOLENOID VALVE 
VL09: <!' !El!i~lliiJIIl!l!l!illj PRESSURE PLATE DECOMPRESSION WITH LIFT SOLENOID VALVE 

VL10: ;fij):JillJl!l!l!li'i! RIGHT ANGLE CUTTER ELECTROMAGNETIC VALVE 
VL 11, ;bi;i)J!I)J l!l!l!li'i! RIGHT ANGLE CUTTER PNEUMATIC SOLENOID VALVE 
VL12: ;lt~l\i:!EJIIil!!ilillj THE LEFT BAG COVER FOOT PRESSURE VALVE 
VL 13: ;b~Jil<ffiJIIil!!l!ll'J THE RIGHT BAG COVER FOOT PRESSURE VALVE 
VL14: ti'Jii!i'l'Jtf$lliil!!l!~ TURN LEFT LIP OUT OF VALVE 
VL15: i'i"Jii!i'l'!tf$lliil!!l!~ TURN RIGHTLIPOUTOFVALVE 
VL16: <!'ffil!ili!J8l'i!!l!~ PRESSURE PLATE LIFTING VALVE 
VL17, 'l'!El!il'Biil!!l!(llg PRESSURE PLATE PRESSURE VALVE 

VL 18: Elll!TffiJII)!I(l!l!Hkii!!IIJ!lll THE PRESSURE FOOT BILATERAL SWITCHING SOLENOID VAlVE : 
VL 19, ti'l!liT!IiJlli!ifl.l!l$/i~il!il!~ THE LEFT FOOT UNILATERAL PRESSURE SWITCHING VALVE 
VL20: ;bl!lJTffiJIIJ!I(l!l$/i~il!!ilillj THE PRESSURE FOOT BILATERAL SWITCHING SOLENOID VALVE 

VL21' i'i"l!lJTOifl-l!l*"il"<ii!JI!~ THE RIGHT FOOT UNILATERAL PRESSURE SWITCHING VALVE 
VL2l!. it:!;:ffiJlli!li!iiJlil!ill~ LEFT FOOT LIFT SOLENOID VALVE 
VL23, ti':);:ffiJlli!r ffi'i!ill~ LEFT THE PRESSER FOOT PRESSURE VALVE 
VL24: ;fi:!;:EEJII!it®'i!iiiiJil RIGHT FOOT LIFT SOLENOID VALVE 
VL25, ;fi:!;:BiJIIr Bi'i!!illl'J RIGHT THE PRESSER FOOT PRESSURE VALVE 
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50, ~~00/WIRING DIAGRAM 

!FS i~ W]f4~ z Ofh< Description 
:;&; 

Ref. No. Part No. Am!. 
1 60900024 EE\ N4'r !f-Hl<-t&A INT PCBASSY 1 
2 61801002 cfJ lli-t&J 11"-1l1"<®~ BINDER OPEN SWITCH ASM 1 
3 40330010 cfJ lli-t&ti1®1fl.H1"<®~ BINDER SENSOR RELAY CORD ASM 1 
4 40330010 A:lliiJtPJQk'1fL1"<®~ STEPOUTSENSORCORDASM 1 
5 40330010 ~1-l'Hi\i~ EE\tJL{IT.H1"<®~ REVERSE FEED MOTOR SENSOR 1 
6 61905004 5558-14PJJ(Jffl{tf: CONNECTOR 5558-14P 1 
7 42130089 cfJJVltT1fL.H1"<®~ AIRCYLINDER SENSOR 1 
8 40330010 A:lli!JtP#1lt1"<®~ BIG PRESSER ORG SENSOR CORD ASM 1 
9 4213007300 iYW~rJ1"<®~ CHECK CLOTH SENSOR 1 
10 4213001800 ~~.1'i'-'i=JIJ: STOP RUNNING SWITCH 1 
11 42130012 /, I*J!H~1"<®~ THREAD CHECK SENSOR ASM(L) 1 
12 42130012 ;t:JI*J!H~1"<®~ THREAD CHECK SENSOR ASM(R) 1 
13 42130025 /,i~.W1"<®~ LEFT FLAP SENSOR 1 
14 42130025 ;t:Ji~.W1"<®~ RIGHT FLAP SENSOR 1 
15 42130104 i%()'L;j:J LAMP 4 
16 62800013 !f-&f'l<H~ TRANSIT LINE 2.9m 
17 40730002 ll*i~JiY~t&J I )(: NEE SWITCH ASSY 1 

18 
42130089 f.§::i~{NrJfiM7JTI5:f1"<®~ c ~~ftl) AIRCYLINDER SENSOR(FOR 5878-68) 1 
42130040 f.§::i~{NrJfiM7JTI5:f1"<®~ Cff;4~ftl) AIRCYLINDER SENSOR(FOR 5878-78) 1 

19 
42130089 f.§::i~{NrJfiM7J...tfH"<®~ C ~~ftl) AIRCYLINDER SENSOR(FOR 5878-68) 1 
42130040 f-@;i~{NrJfiM7J...tfH"<®~ Cff;4~ftl) AIRCYLINDER SENSOR(FOR 5878-78) 1 

20 
42130089 il'llk'{NrJfiM7JTI5:f1"<®~ C~~ftl) AIRCYLINDER SENSOR(FOR 5878-68) 1 
42130040 il'llk'{NrJfiM7JTI5:f1"<®~ Cff;4~ftl) AIRCYLINDER SENSOR(FOR 5878-78) 1 

21 
42130089 il'llk'{NrJfiM7J...tfH"<®~ C~~ftl) AIRCYLINDER SENSOR(FOR 5878-68) 1 
42130040 il'llk'{NrJfiM7J...tfH"<®~ Cff;4~ftl) AIRCYLINDER SENSOR(FOR 5878-78) 1 

22 61905016 5557 -8A}'l(jffl{tj: CONNECTOR 5557-SA 1 
23 61905019 5557-1 OA}'l(jffl{tj: CONNECTOR 5557-10A 1 
24 4213008800 '-'i"j-UI)J1"<®~ AIR PRESSURE SENSOR 1 
25 40330010 HH11r.H1"<®~ NEEDLE BAR POSITION SENSOR 1 
26 61801002 fiM 7J ~:JT J I l"-1lil1"<®~ CORNER KNIFE DRAWER SWITCH SENSOR 1 
27 40330010 fiM7JY31fL1"<®~ CORNER KNIFE MOTOR SENSOR 1 
28 42130025 /,Jtl:f&1"<®~ BOBBIN SENSOR N ASSY(L) 1 
29 42130025 ;tJJtU&1"<®~ BOBBIN SENSOR N ASSY(R) 1 
30 807286 IJtPJiYM& PEDAL SENSOR B ASM. 1 
31 60900024 EE\ N4'r !f-& f'l( -t& B INT PCBASSY 1 
32 62800018 !f-&f'l<r& TRANSIT LINE 2.1m 
33 61905005 5557 -14P}'l(jffl{tj: CONNECTOR 5557-14P 1 
34 40730082 :l'lt~~E§.fr~li~ STACKER VALVE 3 
35 42130089 :l'lt~~lliH1fL.H1"<®~ AIRCYLINDER SENSOR 1 
36 42130089 :l'lt~~:JT ·MT11T.H1"<®~ AIRCYLINDER SENSOR 1 
37 61801002 :l'lt~~Y3{1T1"<®~ STACKER POSITION SENSOR 1 
38 62800013 !f-&f'l<r& TRANSIT LINE 2.9m 
39 4213008500 i1h'B!Jt PANEL 1 
40 61301014 +t&Ef\i)j POWER 1 
41 42133001 cfJ 7J EE\ tJL CENTER KNIFE MOTOR 1 
42 42133004 1\E~rJ EE\tJL BIG PRESSER MOTOR 1 
43 42133007 tJL-*+!f-rl! EE\tJL SEWING MACHINE MOTOR 1 
44 42133011 Z:b .itt EE\ tJ L!liX tN& STEP MOTOR CONTROL BOARD 1 
45 42130040 jM 7J [I'll k' {NrJ E!!tJ LJJ] ,#, 1"< ®~ FIXED SIDE INDEX MOTOR SENSOR CORD ASM 1 
46 42133005 X$rl! jM 7J [I'll k' 1~~ EE\tJL FIXED SIDE CORNER KNIFE MOTOR 1 
47 42130040 jM 7Jf-@;i~{NrJ E!!tJLJJ] ,#, 1"<®~ MOVEMENT SIDE INDEX MOTOR SENSOR CORD ASM 1 
48 42133005 X$r!Jj¥j 7Jl$i~{~~ EE\tJL MOVEMENT SIDE CORNER KNIFE MOTOR 1 
49 40730082 i:t~.ffiff~:fEE\f~R~ ROLLER VALVE 1 
50 42130097 i:t~.ffiti1~{1T.H1*1Yi~1"<®~ ROLLER POSITION SENSOR 1 
51 42133005 i:t~.ffi EE\tJL ROLLER STACKER MOTOR 1 
52 42133002 ~1-l'Hi\i~ EE\tJL REVERSE FEED MOTOR 1 
53 42133006 Y$r!Jj¥j 7Jl$i~ E!!tJL CORNER KNIFE MOTOR 1 
54 61905020 5557-1 OYf'l(jffl{tj: CONNECTOR 555Y-10Y 1 
55 61905003 5557 -8Yf'l(jffl{tj: CONNECTOR 5557-SY 1 
56 61905005 5557 -14P}'l(jffl{tj: CONNECTOR 5557-14P 1 
57 40730082 Ef\f~R~ AIR SORENOID VALVE 25 
58 60900025 Ef\i)j!f-&'f'l<-t& PCB 1 
59 61600006 1l'£11,\}$j FAN COOLER 1 
60 40733008 tJ L-* + $rl! EE\ fJL!liX i~ ~ SEWING MACHINE MOTOR DRIVER 1 
61 42133009 1MJ EE\tJL!l!Xt~~ BIG PRESSER MOTOR DRIVER 1 
62 61900019 + .J-7 rliU EI!!MH& MAIN CONTROL BOARD 1 
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